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1. The parts classified as ass’y items may cause damage to the machine or bad sewing
when they are separately assembled. Hence, when they are ordered, they can be
purchased as ass’y items only.

2. This is a parts book. It cannot be used as a manual.
3. Parts are Subject to change in Design Without Prior Notice.
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* You can make an order for the parts of Sunstar machine to connect internet address.
http://www.sunstarcs.com
* You can request for parts you want after login if you are a registered member.
* In parts Management - Order Management - Order Registration entry,
you can place an order by entering the part number and quantity.
« If you don’t know the parts number, click the parts book menu bar.

In a download list, you can read parts book by searching model you use.
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Button S/M Model / EFEE!

SPS/E-B[11202-01

Sunstar Pattern System
HAEL TR AIAHY
Series Button Type & 7&
NWEIES 01 : Small-Size Button, Standard
Wiper Type
(2174 2ol HY, 28 CIE8)
Name of Bar Tacking Sewing Machine — 02 : Large—-Size Button, Standard
BIE A 27|H Wiper Type
S : Shuttle Hook (7174 2to|HY, cfE CHER)
R : Rotary Hook 03 : Small & Large Size Button,
Wiper Type
(ool =4 2o|HEY, 28 A
HE ChE8)

NOTE : Parts are Subject to change in Design Without Prior Notice.
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1. The parts classified as ass’y items may cause damage to the machine or bad sewing when they are
separately assembled. Hence, when they are ordered, they can be purchased as ass’y items only.
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Arm, Bed & Machine Body Mechanism
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Ref. = Q'ty Applied
N&: Parts No. | Note Name of Parts == % 55 | BR Period

A-1 AS-008563-00 Arm, Bed e, HE(X) 15et -

A-2 AS-008571-00 Arm, Bed 2 HIE(E) = 1Sel

A-4 CMB-LAODO700 Face Plate o 1 1

A-5 | CMB-FC000301 Face Plate Gasket HEEAZ 1 1 Mar.08.12
A-6 | DSC-BF001000 Screw{11/64"n=40) ELIA} 3 7

A-7 | DPK-CB000201 Rubber Cap For Face Plate St ol 1 1

A-8 CMB-LD000200 Caution Sticker ZIAEH 1 1

A-9 | CMB-LAQODE00 Take-up Lever Cover C L] 1 1

A-10 | DSC-BJ0D00300 Screw(9/64"n=40) S 7tbAH ) 1 1

A-11 | DSC-BJ000200 Screw(11/64"n=40) S 7R H LA 14 14

A-12 | CMB-LB0O00300 Bed Cover(R) | =748 () 1 1

A-13 | CMB-FC000500 Bed Cover Gasket(R) | EH I AZ(F) 1 1

A-14 | CMB-LB000200 Bed Cover(L) | =7 e () 1 1

A-15 | CMB-FC000400 Bed Cover Gasket(L) | SEFHHIEA(E) 1 1

A-16 | DPK-CB000500 Qil Tank Rubber Cap el 3 D20y 1 1

A-17 | AMB-PS000800 Thread Guide With Three Holes M7 HEZEOI(E) 1Set 1Set

A-18 | CMB-HK000101 Tread Guide(L) pialZol(E) 1 1 Dec.19.11
A-19 | DSC-BA00O100 Screw(9/64"n=40) E LA} 3 3

A-20 | CMB-HK000501 Thread Guide(R) 2O 1 1 Dec.19.11
A-21 | CMB-HK001200 Arm Thread Guide Ass'y ofghal ehff Z ol (=) 1 1

A-22 | CMB-HK000400 Thread Guide(L) o ey (st 1 1

A-29 | DPK-CB000101 M  |Rubber CaplL) D50op7H(tH) 1 1

A-30 | DPK-CB000801 Arm Upper Part Rubber Cap ofet &5 DT o7l 1 1 Aug.22.11
A-31 | DPK-CB000300 Needle Bar Rubber Cap gl 15 op 1 1

A-32 | DPK-CB000101 Rubber Cap(L) 020124 () 4 4

A-33 | DPK-CB000700 Rubber Cap(S) U207 () 4 4

A-34 | CMB-FD000100 Bed Rubber =g E=] 1 1

A-35 | DPK-CAQ00100 Robber Cap 2 o2y 4 4

A-36 | CMB-LD001300 Model Sticker(01) 2 AE[#(01) 1 -

A-37 | GP-017547-00 Model Sticker(02) 2 AE[7(02) 1 -

A-38 | GP-017548-00 Model Sticker(03) 2 2E[F(03) 1 -

A-39 | CMB-LD001100 Model Sticker(01) 29 AE|F(01) = 1

A-40 | GP-017544-00 Model Sticker{02) 26 AE[7{(02) - 1

A-41 | GP-017545-00 Model Sticker(03) 28 ~E|7(03) = 1

A-42 | PTC-AHO00100 Cable Holder(7N) Aol EO(7N) 3 3

A-43 | CMB-LACOO500 Top Cover sAsH 1 1

A-44 | ABW-PS000301 Bobbin Winder Ass'y HHT(E) 1Sel 1Set | Oct.05.12
A-45 | ABW-PS000201 Bobbin Winder Base A7) Hlo|A(x) 1Set 1Set | Feb.17.12
A-46 | CBW-KZ000200 Bobbin Winder Shaft M2 FES 1 1

A-47 | PSC-CB000200 Screw(M4) FLtrt 1 1

A-48 | CBW-CP000100 Bobbin Winder A2l 5E #el 1 1

A-49 | DSC-CB000300 Screw(11/64"n=40) ELIAL 2 2

A~50 | CBW-FAQ00100 Bobbin Winder Action Ring HEI EHEY 1 1

A-51 | CBW-FA000200 Bobbin Winder Shaft Rubber Ring HE? €5 1Y 1 1

A-52 | CBW-CM000100 Bobbin Winder Lever HE7| 2y 1 1

A-53 | CBW-BJ000200 Bobbin Winder Adjusting Plate e =M 1 1

A-54 | DSC-BF001800 Screw(1/8"n=40) U ELbAL 1 1

A-55 | DWS-AAQ00200 \Washer 2kM 1 1

A-56 | CBW-KC000100 Bobbin Winder Lever Shalt HE7| ey & 1 1

A-57 | CBW-DZ000100 Bobbin Wincer Adjusting Cam e =3 Yy 1 1

A-58 | PSC-ACD00200 Screw(M4XP0.7) E LAl 1 1

A-59 | PSR-AC000200 E-Ring($5) E-3 (&322 5) 2 2

A-60 | CBW-BJ000100 Bobbin Winder Action Plate AE7| EHER 1 1

A-61 | CBW-BA0O0D0301 Bobbin Winder Action Body AE?| EZEH 1 1 Oct.05.12
A-62 | DWS-AAD00400 Washer 24 2 2

A-63 | DSP-AB000100 Bobbin Winder Spring Y7 elE Ay 1 !
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R
AL Parts No. | Note Name of Parts = & Sy GSsEIply
No. BS BR No.
A-64 | CBW-BH000100 Bobbin Stopper el AEH 1 1
A-65 | DSC-BF001700 Screw E LA 5 5
A-66 | CBW-BNO000100 Bobbin Stand Hyl AME 1 1
A-67 | CMB=NB000100 Bobbin Winder Mes el 1 1
A-68 | DSC-BC000200 Screw(1/8"n=40) DEO A e ZELM 2 2
A-69 | AMB-PS000301 Thread Tension Adjusting Ass'y 7| A =EER(X) 1Set 1Set
A-70 | CMB-HMOD0100 Thread Tension Adjusting Shaft A7 AEY =3 5 1 1
A-71 | CMB-HK001000 Thread Guide Plate Aoy 1 1
A=72 | CTA-HLOOD100 Thread Tension Disk At FEA 2 2
A-73 | DSP-BAO0O0300 Thread Tension Spring AEE = H ATY 1 1
A-74 | CTA-BJO00100 Thread Tension Spring Stopper AERE 2E ATE AET 1 1
A-75 | CTA-BD000200 Spring Cover 2Zg 7y 1 1
A-76 | DSN-CD000100 Thread Tension Nut M = Y HE 1 i
A-77 | DSN-AA000700 Nut(15/64"n=28) MER™ =H 5 4E 1 1
A-78 | AMB-PS000100 Safety Plate Ass'y OHMEHE) 1Set 1Set
A-79 | CMB-BJ000100 Safely Plate SH It 1 1
A-80 | CMB-BB0O0O0O100 Safety Plate Bracket SHE I Bapl 1 1
A-81 | CMB-BGO00100 Safety Plate Holder e B 1 1
A-82 | DSC-FAQ00100 Safety Plate Hinge Screw SHH P ChifAL 1 1
A-83 | DSN-AA000300 Nut{3/16"n=28) HE 3 3
A-B4 | DWS-AAD00400 Washer 2bM 1 1
A-85 | DSP-AC000100 Safety Plate Spring orEiE A0 1 1
A-86 | DSC-HD0D00100 Safety Plate Spring Hook I P ATgl Zo| 1 1
A-87 | DSN-AADD0200 Nut(3/16"n=28) HE 1 1
A-88 | CMB-LAD00600 Belt Cover SE{F 1 1
A-89 | DSC-BF001100 Screw(11/64"n=40) Bl 7 7
A-90 | CMB-LAD00900 X=Driving Motor Cover X T5 2E 8 1 1
A-91 | CMB-LB001800 Side Cover H5d = 1
A-92 | CMB-FC001200 Side Cover Gasket FEE 2t = 1
A-93 | DSC-BF001200 Screw(11/64" n=40) JtotEol LEAL 6 6
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HNf" Parts No. | Note Name of Parts = 24 B SQ = BR ?)Zl::f:
B-1 | CUS-KGDD0300 Upper Shaft(BS) A= 1 =
B-2 | CUS-KF000100 Upper Shaft(BR) o5 = 1
B-4 | DWS-AA000100 Link Cam Washer 23 Y =M 1 1
B-5 | DSC-BJ000100 Screw(15/64"n=28) ELiAL 1 1
B-6 | DSC-BF0O00700 Screw(15/64 'n=28) ELIAL 4 4
B-7 | ATH-SMOQ00300 Thread Take-Up Lever Ass'y 7| 1Set 1Set
B-8 | ATH-PS000100 Thread Take-Up Lever Az 1 1
B-9 | CTH-CJ000300 Needle Bar Crank kel 3W3 1 1
B-10 | CTH-CB0O00300 Thread Take-Up Lever Crank A7 333 1 1
B-11 | PBR-BA000600 Needle Bearing ARH7| L EH| o & (KTE123NC3) 1 1
B-12 | PBR-BAQ00600 Needle Bearing A 7| L EH| 0 2 (KT8123NC3) 1 1
B-13 | CTH-CC000100 Needle Bar Crank Rod HHet 383 8= 1 1
B-14 | DSC-BF001600 Screw HHEL] C/R BILIAL ! 1
B-15 | CNB-BF0O00100 Needle Bar Holder shEl Fol 1 1
B-16 | DSC-BF0O01500 Screw s TolLiAb 1 1
B-17 | DPN-AD000301 Thread Take-Up Pin A7) o 1 1 Jun,18.12
B-18 | DSC-CBO00500 Screw(15/64"n=28) Y HE onll LA 1 1
B-19 | CNB-CD000100 Needle Bar Guide Block shErl ol 88 1 1
B-20 | CNB-KA000200 Needle Bar = 1 1
B-21 | DBS-DA000200 Needle Bar Bushing(U) HhEl AR 1 1
B-22 | DSC-CB000500 Screw(11/64"n=40) Y HE 72l DELAL 2 2
B-23 | DBS-DA000300 Needle Bar Bushing(L) vhEt] & 1 1
B-24 | CNB-HK000200 Thread Guide For Needle Bar(H) stE AoIW-EE8E 1 1
B-25 | CNB-HK000300 Thread Guide For Needle Bar(M) shsr Hohf-dehE 1 1
B-26 | DSC-8F000100 Screw R 1 1
B=-27 - Needle(DPx17 #14) HiE-FEE 1 1
B-28 | PBR-AA000200 Front Bearing (A) A% M Hlo] 3 A(B904DDUNR) 1 1
B-29 | PBR-AA000300 Front Bearing (B) AE M dloi@l B(6904DDU) 1 1
B-30 | DCL-AB000100 Front Bearing Bushing A& M oHlojgl 24 1 1
B-31 | DSC-CB000400 Screw(1/4"n=40) E LA 6 6
B-32 | CUS=CF000100 Bobbin Winder Driving Wheel HZ7| 7?5 3 1 1
B-33 | DSC-CB000100 Screw E0 A% B/S THLIA 2 2
B-34 | DCL-AB0O00200 Meddle Bearing Bushing A&z Hola 24 1 1
B-35 | PBR-AA000400 Meddle Bearing A% = 8|0 2(6004DDUNR) 1 1
B-36 | DCL-AB000300 Rear Bearing Bushing a5 FHog 24 1 1
B-37 | PBR-AA000500 Rear Bearing A5 £ 0|3 (6204DDUNR) 1 1
B-38 | DCR-AD000100 Coupling HEY 1 1
B-39 | PSC-CB0O00100 Screw ELIAHMEX1.0 L=8) 8 8
B-40 | SFAM-550-001 Main Motor FHBE 1 1
B-41 | PSC-AC000100 Screw EILFAHMS 0.8 L=25) 4 4
B-42 | DWS-CA000100 Spring Washer A TR obM ($5) 4 4
B-43 | DWS-AA000600 \Washer et (¢5) 4 4
B-44 | DGR-AC000100 Hand Pulley Gear A sEgel 7|0lA 1 1
B-45 | DSC-CB000400 Screw DELIAH15/64"n=28) 4 4
B-46 | DGR-AC000100 Hand Pulley Gear A HEEe| 7|0A 1 1
B-47 | DBS-DA001700 Hand Pulley Bushing HEEe| 24 1 1
B-48 | DSC-CA000100 Screw DEHLIAH15/64"n=28) 1 1
B-49 | CHP-KZ000300 Hand Pulley Shaft HEZe 5 1 1
B-50 | CHP-CLO00100 Hand Pulley Roller HeZe 288 1 1
B8-51 | DSC-FA000200 Hand Pulley Roller Hinge Pin HEEe| 222 CpAl 1 1
B-52 | DSP-AA000100 Hand Pulley Spring HEE: Any 1 1
B8-53 | CHP-CP000200 Hand Pulley eS| 1 1
B-54 | DSC-BF000200 Screw HCF2| ZLtAl 1 1
B-55 | DGR-ABO00100 Upper Shaft Driving Gear o5 FE 7|0 = 1
B-56 | DSC-CB000500 Screw(15/64"n=28) E LA ~ 3
B-57 | DGR-AB000200 Upper Shaft Driven Gear 4R EFS 71 = !
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Ref. Q'ty Assembly
No. Parts No. |Note Name of Parts = L 55 | BR \bi
B-58 | DSC-CB000500 Screw(15/64"n=28) F LEAL o 3
B-59 | CUS-BB000400 Timing Pulley Bracket Eto|Y] E2| =223 - 1
B-60 | PSC-AC002000 Screw(M6xP=1 1=20) E LA} - 2
B-61 DPL-BC000100 Driving Pully T & Elo| Y Ee| - 1
B-62 | DSC-CB000500 Screw(15/64"n=28) F LA = 3
B-63 | CUS-KC000200 Driving Shaft T& Elo|Y &Eelx = 1
B-64 | PBR-AAO01800 Driving Shaft Bearing TEEl0|g &2 o 8l(F699227) - 2
B-65 | CUS-BB000501 Bracket For ldler otolE2 2a}3 - 1
B-66 | PSC-AAQ00800 Screw ool E3 Batl BIX|LiAb xz 1
B-67 | PSC-AC003800 Screw ofo| E&{ X|X| & E (M6, L=70) = 1
B-68 | DSC-FA0D3600 Idler Shaft OOl B & - 1
B-69 PBR-AA001200 Idler Bearing ool &8 tjof & (63927) = 2
B-70 PSN-AAD01300 Nut(M6xP=1) HE (M6) - 3
B-71 PBT-BC000200 Timing Belt Elo] Y@ E (435-S5M) = 1
B-72 | CUS-BB000300 Upper Shaft Gear Adjusting Bracket A& 7o =@ 2213 - 1
B-73 PSC-AC003700 Screw(M5xXL20) A& 7|0 =@ 223 DFLAL o= 2
B-74 | PWS-CAOQ0B00 Spring Washer % 210 =3 B2 ARG kM o= 2
B-75 | PWS-AAD00900 Washer a4 210 £F 22 24M = 2
B-76 PSC-AC003400 Screw(M6xL20) B LA i 1
B-77 PWS-CACO1000 Washer AT M - 1
B-78 | CUS-DA000300 Link Cam H3Y 1 1
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Ref. Q'ty Applied
o Parts No. |Note Name of Parts = | = i Bariod
C1-1 | ALS-PS000300 Lower Shafl Ass'y 35 (E) 1Set -
C1-2 | CLS-KC000300 Lower Shaft sH5 1 -
C1-3 | DGR-AA000100 Lower Shaft Gear 3t%7|0f 1 -
C1-4 | PPN-AA000100 Pin HY M (p3x19,5) 1 =
C1-5 | DSC-CB000600 Screw TLbAL 1 -
C1-6 | DWS-AAD00900 Lower Shaft Washer 5HE ofM 1 =
C1-7 | PBR-BA0Q00300 Needle bearing Lol & i (KT81110) 2 -
C1-8 | DBS-DA000800 Lower Shaft Rear Bushing B ¥ R4 (8hE M) 1 =
C1-9 | DCL-BA0OD0O100 Lower Shaft Rear Bushing Collar 5HE F 2o 7taHgis ) 1 =
C1-10 | DCL-AAD00400 Lower Shaft Collar st 72} 1 =
C1-11 | DSC-CB0OO80O Screw (11/64"n=40) FHubat 4 =
C1-12 | 0751115-306H Crank Rod Y3 g= 1 -
C1-13 | DSC~-BJ000400 Screw(11/64"n=40) E LA 2 =
C1-14 | DSC-FB000100 Crank Rod Hinge Screw Y3 RS CbAl 1 =
C1-15 | DSN-AADOQ500 Nut(1/4"n=40) HE 1 =
C1-16 | CLS-KH000200 Oscillator Shaft 2al0lE & 1 <
C1-17 | DSC-CBOO0S00 Screw (15/64"n=28) E LhA} 2 =
C1-18 | DCL-AA000200 Oscillator Shaft Collar(L) 24e|olE & ZHeH(Eh 1 7z
C1-19 | DGR-AAD00200 Oscillator 2F5 7/0f 1 =
C1-20 | DWS-AAQD0700 Washer 24M 1 -
C1=21 | PSR-AC000100 E-Ring E-2(5aA 9) 1 =
C1-22 | PPK-BA000200 Oscillator O-Ring 2Aejlole 0-3 1 -
C1-23 | DCL-AA000301 Oscillator Shaft Collar(R) 2da|0lE & Ft2HT) 1 - May.22.12
C1-24 | CHK-BD000100 Shuttle(L) M B (cH) 1 -
C1-25 | DSC-BF000800 Screw(15/64"n=28) E LA 1 =
C1-26 | DSC-BF000900 Screw(11/64"n=40) E LA 1 =
C1-27 | CHK-CH000100 Shuttle Race Adjusting Shaft ME glolA =H & 1 -
C1-28 | PBR-BA000200 Needle Roller Bearing & Eef o] 3 (ANAFB1510) 2 -
C1-29 | CHK-BJ000300 Shuttle Upper Spring ME MY AzE(GS) 1 =
C1-30 | DSC~-BF001300 Screw(3/32”n=56) R 2 -
C1-33 | AHK=-PS000100 Inner Hook Presser Shaft Ass'y % 70} 8 H(x) o) -
C1-34 | PSR-AC000400 E-Ring E-2(5&& 3) 2 =
C1-35 | DSP-AAQQ0600 Inner Hook Spring & 70 ¢4y Az 2 -
C1-36 | CHK-HC000200 Bobbin Case Ass'y el HlojA(x) 1Set -
C1-37 | CHK-HB000200 Bobbin 2yl 1 =
C1-38 | GP-026059-00 Shuttle Race Ring(M) ME gjol~ A-AutB 1 =
C1-39 | CHK-HA0QD300 Shuttie(M) ME-2ulE 1 =
C1-40 | CHK=HPD00200 Shuttle Driver ME =2loly 1 -
C1=-41 | PSC-AC000300 Screw(M5x%P0.8) ElLA} 1 -
C1-42 | AMB-PS000600 Hook Cover Ass'y = HB{(X) 1Set =
C1-43 | DSP-AD000100 Hook Cover Plate Spring A E e BHADS A 1 =
C1-44 | DSP-AD0O00200 Hook Cover Plate Spring B E M AT B 1 2
C1-45 | PPN-AF000300 Spring Pin ($2x19.8) - 1 -
C1-46 | DSC~BJOD0200 Screw(11/64"n=40) F7tup BX] TEHLIAL 2 —
C1-47 | DSC-CB0O00400 Screw 242018 & Flaf THLIA 2 -
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e Parts No. Name of Parts = s pEsepaly
No. BS BR No.
C2-1 CLS-KC000600 Lower Shaft & = 1
C2-2 | DPL-BC000200 Lower Timing Pulley SEto|Y Ee| = 1
C2-3 | DSC-CB000500 Screw(15/64"n=28) LA} = 3
C2-4 | DWS-AAQ00900 Lower Shaft Washer = 2M ~ 1
C2=5 PBR-BAC00400 Needle bearing Ol & #Ho] &(KT101310) = 2
C2-6 | DBS-DA002500 Lower Shaft Rear Bushing 5 F 24 (HEH) - 1
C2-7 | DCL-BAOD0400 Lower Shaft Rear Bush Collar 5 F 2Y e (@3H) ) 1
C2-8 DCL-AAD00400 Lower Shaft Collar =7t2} =4 1
C2-9 | DSC-CB000800 Screw (11/64”n=40) LEAL - 2
C2-10 | DBS-DAD02600 Lower Shaft Front Bushing =58 24 = 1
C2-11 | DPN-AAQD1300 Shaft for Adjusting Oil 2=EE 5 - 1
C2-12 | DSC-CAD00700 Screw for Adjusting Oil 2 =HE AL - 1
C2-13 | CHK-HAQ000400 Hook o2 &) ~ 1
C2-14 | CHK-HB000300 Bobbin Kl = 1
C2-15 | CHK-HC000500 Bobbin Case Ass'y 2ol ol A(x) - 1Set
C2-17 | AMB-PS000600 Hook Cover Ass’y = A (X) - 18et
C2-18 | DSP-ADQ00100 Hook Cover Plate Spring A 2 AY phAzmal A = 1
C2-19 | DSP-AD000200 Hook Cover Plate Spring B EHH BAZYB = 1
C2-20 | PPN-AF000300 Spring Pin ($2x19.8) 2xzegl g = 1
C2-21 | DSC-BJ000200 Screw(11/64"n=40) E7tEE 81X TE LA = 2
C2-22 | DSP-AAQ01300 Spring for Adjusting Qil FEEE AZY i 1
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Ref. it Q'ty Assembly
No. Parts No. | Note Name of Parts = % T A
D-1 CPR-KF000100 Presser Plate Shaft FEE S 1 1
D-2 | DSC-FBO00600 Roller Stud for Presser Plate Shalt FELE 288 ciupal 1 1
D-3 CPR-CL0O00100 Roller for Presser Plate Shaft FEEE 28 2 2
D-4 DWS-AAQQ0600 Washer 24N 1 1
D-5 DSN-AAQ00800 Nut(11/64"n=40) I8 4E 2 2
D-6 | DBS-DA002100 Presser Plate Guide Bushing FED 7I0IE £4 2 2
D-7 | CPR-CD000100 Presser Plate Slide Block FEL Ejo|E 25 1 1
D-8 APR-PS000300 Presser Plate Lifting Lever Ass'y FEI &8 2y (=) 1Set 1Set
D-9 | CPR-KC000200 Prasser Plate Lifting Lever Shafl FEU S Y & 1 1
D-10 | PSR-AC000800 Stop Ring HEF7 ol 4 EY (EB) 2 2
D-11 | DBS-DA002000 Bushing for Presser Plate Lifting Lever B 28 o] £4| 1 1
D-12 | DSC-CBO00O700 Screw LA} 1 1
D-13 | DSC-CB000700 Screw(M5) E LAl (MBXPO.8) 3 3
D-14 | CPR-CAD00D100 Presser Plate Connecting Link FELHE g3 1 1
D-15 | DSC-FAQD2800 Stud Screw for Presser Plate Driving Lever |5+ && 715 a8 CiopAl 2 2
D-16 | DSP-AB0O00600 Presser Plate Return Spring FELEE AZY 1 1
D-17 | CPR-CM000200 Presser Plate Lifting Driving Lever FREIL 28 7S 8y 1 1
D-18 | CPR-KC000300 Cam Lever Shaft Y 8y & 1 1
D-19 | DPN-AD001700 Driving Cam Roller Shaft FEULFSY 288 1 1
D-20 | PBR-AAQ008B00 Cam Roller Bearing # E2 Hojd (69622) 1 1
D-21 | DWS=AAQ02600 Bearing Washer HoE 24 1 1
D-22 | DSC-CA000100 Screw(15/64"n=28) EILIAL (15/647n=28) 2 2
D-23 | CPR-BB0O0O0100 Driving Motor Base B 3S 2E 4o~ 1 1
D-24 | DSC-BF003000 Screw(M6) LEAL (MEXP1) 2

D-25 | APR-PS000200 Presser Plate Cam Ass'y FEI Y (X) 1Set 1Set
D-26 | PSC-CB0O00100 Screw(M6XL86) DEHLAHMEXLE) 2 2
D-27 | CPR—KC000100 Presser Plate Cam Shaft FERY 5 1 1
D-28 | PSR-AC000500 Stop Ring E& H&3 (E6) 2 2
D-29 | PBR-AA001100 Cam Shatt Supporting Bearing o & X|x| vj0{ 3 (FE8BAZZ1) 2 2
D-32 | STM01-000006 Prasser Plate Motor SEI ZE(X) 1 1
D-33 | PSC-BA000300 Screw(M4 L=10) LbAL (MAXPO.7, L=10) 4 4
D-34 | DGR-AA001100 Cam Driving Gear 4+ 21 1 1
D-35 | DSC-CB000300 Screw(11/64"n=40) EILIAL (11/647n=40) 2 2
D-36 | CPR-BJ000200 Cam Stopper Y AeH 1 1
D-37 | DSC-BA0O00B0OO Screw(15/64"n=28) LA} (15/64"n=28) 1 1
D-42 | CPR-BB000200 Button Clamp Lifting Lever Holder HE 28T 28 By 4 1 1
D-43 | PWS-AA000300 Washer I 2tM 2 2
D-44 PSC-ACO000600 Screw(MB) ElLAb 2 2
D-45 | CPR-CM000300 Button Clamp Lifting Lever HE ST S8 2y 1 1
D-46 | DPN-AD002500 Button Clamp Lifting Lever Shaft HESHID Bl E 1 1
D-47 | DSC-CB000500 Screw(15/64"N=28) OELEAL 1 1
D-48 | PPK-BAO00300 O-Ring o-& 1 1
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REt: Parts No. |Note Name of Parts = o Gy gasembly
No. BS BR No.
E-2 | ATA-PS000700 Thread Tension Adjusting Ass'v(M) HEY =3 Hx|(=)-E8 1Set Set
E-3 | CTA-BA000100 Thread Tension Adjusting Body HEY =W A 4 1 1
E-4 CTA-HM0O00100 Thread Tension Adjusting Shaft MEY =H EX & 1 1
E=5 DSC-CA000200 Screw(9/64"n=40) EILEAL 1 1
E-6 | DSP-BBC00100 Thread Take-Up Spring(H) A7 ADS-FEE 1 1
E~7 GP-036723-00 Thread Take=Up Spring(M) AT Amal-glupg 4 4
E-8 | CTA-HL0O00101 Thread Guide Disk ot Jal 1 1
E-9 CTA-BJ000200 Presser Plate Aot HAl S8R 2 2 gt
E-10 | CTA-BD0O00100 Spring Cover Ang FHH 1 1
E-11 | DSP-BA000100 Thread Tension Adjusting Spring(H) d¥e xE ADY-ZEE 1 1
E-12 | DSP-BAO0O1000 Thread Tension Adjusting Spring(M) HAEY =H Amal-Qlutg 1 1
E-13 CTA-BJO00100 Spring Stepper AR AEH 1 1
E-14 | DSN-CD000100 Thread Adjusting Nut HEH i HE 1 1
E-15 | PSC-ACO00600 Screw(M5) ELiAL 1 1
E-16 | ATA-PS000200 Second Thread Tension Adjusting Ass'y |2 Z A=EH Ex|(xE) 1Set 1Set
E-17 | CTA-HM000200 Second Thread Tension Adjusting Shaft HxE A= 2xs 1 1
E-18 | DSP-BADDD200 Second Thread Tension Adjusting Spring |52 &l hlf Al A g 2 2
E-19 | DSN-CD000200 Second Thread Adjusting Nut 2EMEE FX HE 3 3
E-20 | CTR-CA000200 Thread Release Link T2 E: 1 1
E-21 DSC-FAD01500 Thread Release Link Hinge Screw A =57 @3 el 1 1
E-22 | CTR-BH000300 Thread Release Connecting Rod A FE7| dERE 1 1
E-23 | DSC-FAD01601 Hinge Screw A H 557 AFERE chiAlA 1 1
E-24 DSN-AA000200 Nut(3/16"n=28) HE | 1
E-25 | DSC-FB000200 Hinge Screw B H =57 fERE ThiAB 1 1
E-26 | DWS-AA001200 Washer 24M 1 1
E—27 CTR-BJOC0600O Thread Release Stopper o557 AEH 1 1
E-28 | DSC-BF001900 Screw(3/16"n=28) E LA 2 2
E-29 | CTR-BJ000400 Thread Release Adjusting Plate(A) o ZF7| ZFHIA) 1 1
E-30 | CTR-BJ000500 Thread Release Adjusting Plate(B) o =57 ZHE(B) 1 1
E-31 | DSP-AB000200 Thread Release Return Spring d EF7leld axg 1 1
E-32 | DSC-BF002200 Screw(11/64"n=28) EILIA 1 |
E-33 | DWS-AA000600 Washer 24M 1 1
E-34 | DPN-ADO0O0S00 Thread Release Shaft o 5F7F 1 1
E-35 | DSC-BF001200 Screw(3/16"n=28) ELIA} 1 1
E-36 | CTR-CCO000300 Thread Release Bar HEF7NEE 1 1
E-37 | DSC-FA001400 Hinge Screw 4 EF7| B35 E chopal 1 1
E-38 | CTR-BJ0O00100 Thread Release Bar Guide A EF BHES oY 1 1
E-39 | DSC-BJ000300 Screw(9/64"r=40) ElLtAb 1 1
E-40 | CTR-BB000100 Thread Release Link Bracket HEF7 Y3 2a3 - 1
E-41 PSC-AC002400 Screw(M4, L=16) LA} = 2
E-42 | DWS-CA000100 Spring Washer Axg oM a3 2
E-43 | DSN-AAQ00300 Nut HE = 2
E-44 | DPN-ADQO1500 Tension Release Pin o 5528 1 1
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o] 2HA|

SPS/E-BS(BR)1202-01
SPS/E-BS(BR)1202-02
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Ref. Q'ty Applied
e Parts No. |Note Name of Parts = H S| ERE| Eeriod
F=t1 CWP-BJ000300 |01,02 |Wiper Ass'y 2t0|H (X) 1Set 1Set
F-2 DSC-BFO01000 [01,02,03|Screw(11/64"n=40) LA} 1 1
F-3 PSR-AC000300 (01,02 |Stop Ring H&E (Ea) 3 3
F-4 | CWP-CAD00500 | 01,02 |Wiper Connecting Rod 20|H HE RE 1 1
F-5 PPK-BA0O00300 |01,02 |O Ring 0% (P5) 2
F-6 | AWP-PS000400 [01,02 |Wiper Connecting Arm Ass'y 2Ol HZ oM E) 1Set 1Set
F-7 DPN-AD002400 [01,02 |Feed Regulator Connecting Lod Pin Heo| o B #l(a) 2
F-8 DSC-BF000600 [01,02 |Screw(3/16"n=28) E LA 2 2
F-9 | CWP-CHO00100 [01,02 |Wiper Adjusting Pin 40| =F | 1 1
F-10 | DSC-CB000700 |01.02 |Screw(3/64"n=40) ELIA 2 2
F-11 | CWP-CCO000100 [01,02 |Wiper Driving Lever 2LolH & 28 1 1
F-12 DSP-AB0O00S500 (01,02 |Wiper Spring 2}O|IH AXZ g 1 1
F-13 DSC-FA001400 [01,02 |Stud Screw CHUPA} 1 1
F-14 CWP-CAQ00800 (01,02 |Wiper Operating Link 2t0|H ZE 33 1 1
F-15 | CWP-CAD000700 |01,02 |Wiper Link 2tolm g3 1 1
F-16 | CWP-CAO00600 |01,02 |Wiper Link Plate 2ol 31 1 1
F=17 | DSC=FAD02700 |01,02 |Wiper Link Plate Stud Screw 240l 2 3ok chtA} 1 1
F-18 | DSC-BF001400 [01.02 [Screw(9/64"n=28) L}AH9/64"n=28) 1 1
F-12 | DWS-AAQ0OC600 |01,02 |Washer 2N 1 1
F-20 | GP-018079-01 [01,02,03|Cil Shield Cap T XY 1 1
F-21 CWP-BJ000400 | 01,02 [Wiper Base Plate 21O #jo| A Tt 1 1
F-22 | DSC-FAD02600 [01,02,03|Screw 210l ThpA} 1 1
F=-23 GP-012588-01 03 [|Wiper Base 2toliH o] A 1 1
F-24 | 11-028A-12HA | 03 |[Solenoid &30l 1 1
F-25 | DSC-BF001000 03 |Screw(11/64"n=40) E LA 2 2
F-26 GP-012587-00 03 |Wiper Crank 2to|H 3Y3 1 1
F-27 | PSC-AC001400 | 03 |Screw(11/64"n=40) LA 1 1
F-28 | 11-024A-12HA | 03 |Wiper Link 2tolH &3 1 1
F-29 | GP-008203-00 | 03 |Hinge Screw for Wiper Link 2Ho[1H &3 chopat 2 2
F-30 | CWP-BJ002100 | 03 |Wiper 240 H 1 1
F-31 | 11-033A-12HA | 03 |Wiper Cover 2H0|H e 1 1
F-32 | DWS-AA001100 03 |Washer 24 2 2
F-33 | DSC-BJ000200 | 03 |[Screw(11/64"n=40) ELbAb 2 2
F-34 CA-000357-00 03 |Wiper solenoid Cable 2}0|H &allc0|E HolE 1 1
F-35 | 11=-035R-12HA 03 |Rubber for Wiper Stopper A0l AEH IMIE 1 1
F-36 | CWP-BHO00300 | 03 |Wiper Spring 20| AZ3) 1 1
F-37 | DSC-BJ002200 03 |Screw 20|H AT2] FELLA} 2 2
F-38 DSN-AAD00300 | 01,02 [Nut LHE 2 2
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G
Zif_' Parts No. | Note Name of Parts e = BSQ tyBR Ass;j:bly
G-1 STT150-00001 Trimmer Solenoid Ass'y ALE @all 0| =(x) 1 1
G-2 CTT-BB000200 Auto Trimmer Solenoid Bracket AE @20l E B2 1 1
G-3 DSP-AA000800 Thread Trimmer Damping Spring AME @l olE 2tE AT g 1 1
G-4 DSC-BJ000200 Screw(11/64"n=40) ELhA 2 2
G-5 DPN-BB000600 Thread Trimming Solenocid Pin AHE @ell'col= | 1 1
G-6 | PSC-CB000300 Screw(M5XL5) EL-HAE 1 1
G-7 PSR-AC000200 E-Ring E-&($h5) 1 1
G-8 | CTT-BB0O00300 Thread Trimming Driving Lever Bracket AR T E Bl 2als 1 1
G-9 | DSC-BA0DD500 Screw(3/16"n=28) APE 75 ally 22130 DELLAL 3 3
G-10 | CTT-CM000400 Thread Trimming Driving Lever AE FE Bl 1 1
G-11 | DSC-FA002400 Hinge Screw AE TE el Shpa) 1 1
G-12 | DWS-AAQ02500 Washer APE TE 2l 24N 1 1
G-13 | DSN-AADD0C400 Nut(15/64"n=28) HE 1 1
G-14 | CTT-DGOD0100 Thread Trimming Cam AVE # 1 1
G-15 | DSC~-CBO00400 Screw(1/4”n=40) T LA 2 2
G-16 | CTT-BJ000300 Thread Release Notch A E5E7] o 1 1
G-17 | PSC-AC002100 Screw(M4xP0.7) LA 1 1
G-18 | CTT-KF000100 Thread Trimming Shalt ALE & 1 1
G-19 DCL-AAD00200 Thread Trimming Shaft Collar A" & 7l 1 1
G-20 | DSC-CB000700 Screw LA 1 1
G-22 | DWS-AA002400 Link Cam Washer g3 Y M 1 1
G-23 | CTT-CB000400 Thread Trimming Driving Link Ass'y AME P& @3(x) 1 1
G-24 | DSC-CB000500 Screw(15/64"n=28) F LA 1 1
G-25 | DSP-AAQ01100 Thread Trimming Shaft Spring AR & AT 1 1
G-26 | CTT-CL000200 Thread Trimming Cam Roller ALE | 2B 1 1
G-27 DPN-ADOO0B00 Pin A 2Ee{5 B 1 1
G-28 | DSN-AACO0900 Nut{11/64"n=40) HE 3 3
G-29 | CTT-CMO00D300 Thread Release Lever o 557 el 1 1
G-30 | DSC-GAD0DD100 Thread Release Lever Pin =7y 1 1
G-31 DSN-AA000400 Nut(15/64 “n=28) HE 1 1
G-32 | CTT-CC000400 Thread Trimming Connecting Rod AE dE BE 1 il
G-33 | PBR-GB000100 Rod End(R) Rod End(%) 2 2
G-34 PSN-AA000200 Nut(M5) HE 2 2
G-35 | DSC-FD000100 Hinge Screw AE o RE GhLEAL 1 1
G-36 | DWS—-AADQD0600 Washer 24N 1 1
G-37 | CTT-CBO0D0100 Thread Trimming Connecting Link AR iz @3 1 1
G-38 | DPN=BC000100 Hinge Screw APE o1 @3 thetal 1 1
G-39 | CTT-CC000300 Thread Trimming Connecting Bar AME g 2 1 1
G-40 | DSC-FB0O00300 Hinge Screw APE HEE ChpAL 1 1
G-41 | DSN-AAD00800 Nut(3/16"n=28) AR MiEE chpAB HE 1 1
G-42 | CTT-BB000400 Thread Trimming Stopper Bracket AL AEH 223l 1 1
G-43 | DSC-BJ000300 Screw(9/64 " n=40) E LA 1 1
G-44 | PSC-AA000400 Link Stopper Screw P33 AEH LAl 1 1
G-45 | DSP-ABOO0300 Return Spring AR e el Axg 1 1
G-46 | DSC-HD000200 Spring Holder Aoa Zo| 1 it
G-47 CTT-BJ000400 Needle Plate & 1 =
G-48 | DSC-BCO00100 Screw(11/64"n=40) B | FELEAL 1 =
G-49 | CTT-GL000501 Needle Plate Cover(01) & Fui{(01) 1 = Jun.14.12
G-50 | CTT-GLOO1501 Needle Plate Cover(02) & B A (02) 1 = Jun.14.12
G-51 | CTT-GL001401 Needle Plate Cover(03) A T 78{(03) 1 = Jun.14.12
G-52 | DSC-BB000300 Screw BT 2| FLEAL 1 =
G-53 CTT-NB000200 Fixed Mes I8 oA 1 -
G-54 | DSC-BF002000 Screw(9/64"n=40) E AL 2 2
G-55 ATT-PS000900 Moving Mes S 1 =
G-56 | DSC-FA002300 Hinge Screw SO A chipal 1 =
G-57 | DWS-AA001700 Washer(t=0.4) SO A 24M(10.4) 1 -
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AL Parts No. |Note Name of Parts = of oIy Applied
No. BS BR Period
G-58 | DWS-AAQ01800 Washer(t=0,5) E0 A 24M(10.5) 1 =
G-59 | DWS-AA002800 Washer(t=0.8) S0 A 24M(t0.6) i -
G-60 | DWS-AAD03900 Washer(t=0.7) S0~ M (t0.7) 1 -
G-61 CTT-CA0C0100 Moving Mes Link SHA 83 1 =
G-62 | ATT-PS000800 Thread Trimming Lever B AbE 2B 1 =
G-63 CTT-CLO00100 Thread Trimming Lever Ring AR B 1 -
G-64 | DSC-FG000101 Thread Lever Shaft AHE B = 1 - Dec.16.11
G-65 | ATT-PS000600 Thread Trimming Lever A AR 2l A 2 -
G-66 | DSC-BF002100 Screw AHE 8] DELIAL 1 =
G-67 | DSC-BJODOBOO Screw(11/64”n=40) APE 2|t B ELIAL 1 =
G-68 | DWS-AAQ00600 Washer 4M 1 -
G-69 | CTT-BJOD0O700 Needle Plate Hu = 1
G-70 | CTT-GLOD0600 Needle Plate Cover(01) Ao AHH(01) - 1
G-71 | GP-045164-00 Needle Plate Cover(02) A 28{(02) = 1
G-72 | GP-033637-00 Needle Plate Cover(03) 2o #H1(03) = 1
G-73 | CTT-NAOO0300 Fixed Mes DHO A = 1
G-74 | CTT-NBOO0300 Moving Mes M2 - 1
G-75 | CTT-CAQQ0300 Moving Mes Link =0~ 33 = 1
G-76 | CHK-HH000200 Bobbin Stopper 7tal Eoj = 1
G-77 | DSC-BJO00200 Screw E LA = 2
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e Parts No. | Note Name of Parts = = Gty Assembly
No. BS BR No.
H-1 DBS-DAD01800 Y-Feed Bushing(F) Y-0l& M £4 1 1

H-2 | DBS-DA001900 Y-Feed Bushing(R) Y-0l& F 24 1 1

H-3 | DGR-AF000400 Y-Feed Shaft Y-0l% & 1 1

H-4 CYF-BF000100 Y—-Feed Arm Y-0|& ofgt 1 1

H-5 | DSC-CB000400 Screw(1/4”n=40) E L1747, n=40) 4 4

H-6 | DSC-FF000400 Y-Feed Hinge Stud Screw Y-0|& BIX| chtAl 1 1

H-7 CYF-BJ001400 Y-Sensor Film Y-HAM ZX| T 1 1

H-8 DSC-BA000700 Screw(3/16"n=32) ELEAHSE/167, n=32) 10 10

H-9 DGR-AAD00800 X-Feed Lever Gear X-0|% 2t 7|of 1 -

H-10 | DGR-AA001400 X-Feed Lever Gear X-0l% 2l 2|0 (M & H) = 1

H-11 | CNB-CD000100 X-Feed Block X-ol& 28 1 1

H-12 | DPN-AD002000 X-Feed Block Shaft X-0l& 28 £ 1 -

H-13 | CXF-BJ001200 X-Sensor Film X=Hl A x| 7 1 1

H-14 | DPN-AD001200 X-Feed Lever Gear Shaft X-0l& 2l & 1 1

H-15 | DCL-BB000400 X-Feed Lever Gear Shaft Collar X-0l& gy & 7fe} 1 1

H-16 DSC-BJ001200 Screw(11/64"n=40} ELiAH11/647, n=40) 2

H-17 | STM01-000008 X-Driving Motor Ass'y X-7& 2EH(E) 1Set 1Set

H-18 | PSC-AC002200 Screw(M4, L=10) FLIAHMA, L=10) 8 8

H-19 | DWS-AAQ01600 Washer 2bM 8 B

H-20 [ DGR-AAD00900 X-Drive Gear X-0l& #& 719 1 1

H=-21 DSC~CB000500 Screw(15/64"n=28) ELIAH15/64", n=28) 4 4

H-22 | CXF-BJ001400 X-Motor Mounting Plate X—-2E SEE 1 1

H-23 DSC-AC000100 Screw(M5, L=12) ELEAHMS, L=12) 4 4

H-24 | PWS-AA000900 Washer 2+M 8 8

H-25 | STM01-000007 Y-Driving Motor Ass'y Y-T& ZE{(X) 1Set 1Set

H-26 DGR-AAD01000 Y-Drive Gear Y-0|& 75 2|0f 1 1

H-27 | CYF-BJ001500 Y=Driven Motcr Mounting Plate Y-T& SEf FAN 1 1

H-28 | PSC-AC002000 Screw(M6) ELEAHME) 2 2

H-29 | CYF-BB000500 Y-Motor Bracket Y-2E =23 1 1

H-30 | CYF-BJ001300 X-Sensor Base X=Hl A vjo|A 1 1 =
H-31 GP-014836-00 X-Sensor(TLP1253) X=Hl A 1 1 =
H-32 CXF-BJ001300 Y-Sensor Base Y-HIM o]~ 1 1 =
H=33 GP-014837-01 Y-Sensor(TLP1252) Y—HIA 1 1 =
H-34 CYF-BJ002001 Cloth Feed Support Plate 55 0| & x| x| &t 1 |

H=35 CYF-BADD0400 Cloth Feed Plate &5 o] 1 1

H=-36 | CMB-BJ001200 Feed Guide Plate T O|E 7t0lE Eapd 1 1

H-37 | DSC-BC000100 Screw(11/64"n=40) B B ELEAL 4 4

H-38 | DPN~-AD002000 X-Feed Block Shaft X-0l% 83 & = 1

H-338 | PSC-AC000500 Screw(Md4 XL16) hAL 1 1

H-40 PSN-AAD00800 Nut(M4) HE 1 1

H-41 PSC-AC001000 Screw(M5xL20) E LA 4 4

H-42 | AXY-SMO001400 X-Sensor Assy X-HlM(E) 1set 1set

H-43 | AXY-S5M001300 X-Sensor Assy X-HlAM(E) 1set 1set
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1
Aty Parts No. | Note Name of Parts = o Qi) sl
No. BS BR No.
-1 CCP-BADD0300 Button Clamp Holder Base HE 28T E0 Hlo|A 1 1
=2 PSC-AC000800 Screw A2 oA DH EBE 2 2
1-3 PWS-AA000300 \Washer F 24N 2 2
1-4 CCP-BB001001 Button Clamp Holder HE YT g4 1 1
-5 CCP-KC000400 Button Clamp Holder Base Shaft HEe 22 20 & 1 1
1-6 DSC-CBO00700 Screw H & 7i2l DHLIAL 4 4
=7 DSC-HZ000100 Tension Adjusling Screw 8 EF LA 1 1
-8 DSN-CZ000100 Tension Adjusting Nut e =8 HE 2 2
-9 DSP-AAD001400 Tension Adjusting Spring HE BYIT 2l =H Ang 1 1
I-10 | CCP-CM001300 Button Clamp Holder Bar HE BYE EOE 1 1
I-11 | PSC-CB000100 Screw 2 H& ohll DEHLIA 2 2
I-12 | DBS-DB000700 Button Clamp Roller HE 2YZ 229 2 2
=13 DWS-AA000600 Washer F 2t 1 1
1-14 DSN-AAD00600 Nut X HE 2 2
1-15 AS-004969-02 Button Clamp Ass'y HE BYO(xE) 1 1
1-16 | CCP-BB001101 Button Clamp Bracket HE S8z 2213 1 1
1-17 DWS-AAQ00600 Washer 1Y 2kM 2 2
1-18 DSC-AAQ00900 Screw E LA 2 2
I-19 CCP-CM001401 Adjusting Plate HE Y= =-o 1 1
1-20 DSC-FA004100 Stud CHfA} 1 1
1-21 DSC-FDO00200 Screw L-p A 1 1
1-22 | CCP-BL0O01000 Button Clamp(M) HE 2YI(E) 1 1
1-23 | CCP-CMO001500 Button Clamp Lever HE 2 X 2y 1 1
1-24 DSC-BF003300 Screw EH LA 1 1
1-25 DSN-CZ000200 Nut ZH HE 1 1
I-26 | CCP-BH000301 Button Clamp Lever Return Spring HE YT e 2l Axg 1 1
=27 CCP-BLO00600 Button Clamp Bracket (L) HE 2T =213 (zh) 1 1
1-28 CCP-BL000801 Small Button ClampiL) 28 v E ZYD(Eh 1 1
1-29 GP-047656-00 Small Button Clamp Plate(L) 28 HE B 2 (H) 1 1
1-30 | 23-047A-1208B S |Small Button Clamp Plate(L) 28 HE BaD (5 1 1
1-31 DSC-BB0O00600 Screw F LhA 2 2
1=32 DSP-AD000400 Small Button Clamp Plate Spring(L) 2y uE SYm g Az g(Fy 1 1
I-32-1 | SP-000033-00 Medium Button Clamp Plate Spring(L) SH E 29D ot ATE(F) 1 1 Aug.07.09
I-32-2 | SP-000030-00 Large Button Clamp Plate Spring(L) HEl e 2T T Az 3(F) 1 1 Aug.07.09
1-33 | DSC-BJ001500 Screw & 76t DH I DHEUANA) 2 2
1-34 DSC-FG000200 Button Clamp Lever Pin HE ST g8 ® 2 2
=35 PBR-AA000200 Bearing i O 2 2 2
1-36 DSC-BJ0O1100 Screw DELIA} 2 2
1-37 PWS-AA001600 \Washer Sl i 2
1-38 DSC-FAD04200 Stud CHoPA} 2 2
1-39 CCP-BLO00700 Button Clamp Bracket (R) HE SY¥I gal3l(R) 1 1
1-40 CCP-BL0O00901 Small Button Clamp(R) 28 HE BYHO(R) 1 1
=41 GP-047657-00 Small Button Clamp Plate(R) 28 HE BY T SE(R) ;) 1
1-42 23-050A-120B S |Small Button Clamp Plate(R) S8 HE YT 2B (P) 1 1
I-43 | DSP-AD000500 Small Button Clamp Plate Spring( R) S8 W E YT B ATY(F) 1 1
I-43-1 | SP-000032-00 Medium Button Clamp Plate Spring( R) S UE SYT o ATG(R) 1 1 Aug.07.09
I-43-2 | SP-000031-00 Large Button Clamp Plate Spring( R) e e BT B ATY(R) 1 1 Aug.07.09
I-44 CCP-BF000100 Spacer Spring Plate AHOIM AT & 1 1
I-45 | DSC-AA001000 Screw W EFE? AEH ELIA 1 1
1-46 DWS-AAQ000600 Fixed Washer IF 2t 1 1
I-47 | GP-014565-00 Spacer Spring 2HOIM 22 1 1
I-47-1 | CCP-BHOD0400 Spacer Spring{Small) AHOIM AZ(LH) 1 1
1-49 DSC-BAOO1000 Screw HHeO Fale] AHO| LIA} 1 1
I-50 | CCP-BH0O00200 Finger Guard HH e 1 1
1-51 DSC-BF003100 Screw ZtoEo| LEAL 2 2
1-52 | CGA-GJOD08O1 Feed Plate(Small) Ol & K<) 1 ! Jun.29.10
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:e;f.. Parts No. | Note Name of Parts e % BSQ WBR l;llt:::)e:
1-53 | PWS-AA000300 Washer 2 M 2 2
1-54 PSC-BD000100 Screw E LA} 2 2
=585 CCP-BJ0O00900 Dust Plate(L) x| 20| SEHRH(E}) 1 1
1-56 CCP-BJO01000 Dust Plate(R) SX[2t0] FETHS) 1 1
=57 AS-004697-02 Medium Button Clamp Ass'y SHHE BYI(x) 1 1
-58 | GP-017101-01 Medium Button Clamp(L) SHHE 2YI (R 1 1
1-61 GP-017162-01 Medium Button Clamp(R) SHUHE BHIE(T) 1 1
I-64 | GP-017886-01 Feed Plate(Mediuml) Ol SI(E) 1 1 Jun.29.10
1-65 AS-004698-02 Large Button Clamp Ass'y CHE HE BYI(x) 1 1
1-66 GP-017163-01 Large Button ClampiL) el 2 Y Z(F 1 1
I-69 | GP-017164-01 Large Button Clamp(R) e HE BYI(S) 1 1
I-72 23-078A-1208B Spacer 2H0lM 2 2
I-73 | GP-017885-01 Feed Plate(Large) O] S m(cH) 1 1 Jun.29.10
1-74 | GP-016487-00 |Speciparts|Medium Button Clamp Plate Spring(L) SHaYD pang(s) 1 1
I-75 | GP-016488-00 [Speciaparts|Medium Button Clamp Plate Spring(R) SHEYD () 1 1
I-76 | GP-016489-00 [Speciaparts|Large Button Clamp Plate Spring(L) @23 pAxa(s) 1 1
1-77 GP-016490-00 |Specialparts |Large Button Clamp Plate Spring(R) sy pATY(F) 1 1
78 23-025A-1208 Small Button Clamp(L)=2mm 28 HE BYI (ZH-2mm 1 1
-79 | 23-032A-1208 Small Button Clamp(R)=2mm =8 e FYI ($)-2mm 1 1
I-80 GP-016485-00 Small Button Clamp Plate Spring(L)=2mm |A#HE3Y T WA T3 (=)-2mm 1 1
I-81 GP-016486-00 Small Button Clamp Plate Spring(R)-2mm |A8HESY T WA TR (F)~-2mm i 1
I-82 | DBS-DB000700 Button Clamp Holder Bushing HE ST 80 24 2 2
I-83 CL-000224-00 Collar for Button Clamp Holder Shaft HE FYE g0 & 712} 1 1
-84 PSC-CB000600 Screw ElLbr 2 2
1-85 GP-036134-00 Halley Coil gel ag 2 2
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ik Parts No. |Note Name of Parts = g App!led
No. Period
J-1 CLB-JD000300 Oil Wick 22 74

J-2 | CLB-JG000300 Oil Hose 2ol

J=3 CLB-JL0O01000 Oil Return Felt A iR 2 AEA

J-4 CLB-JLOO1102 Arm Ol Return Felt ool st alE Oct.22.10
J-5 | CLB-JGO00400 Oil Hose ofelft 2F WE 2YUATA

J-6 | CLB-BG001000 Holder ot F &tF WE A FHo|

J-7 | DSC-BJOD1100 Screw(9/64"n=40) T LEAL

J-8 CLB-BG000900 Needle Bar Crank Rod Lubrication Plate HiEl 383 £ S

J-9 CLB-JLO01300 Needle Bar Crank Rod Lubrication Felt Hiel 3% 3 £ IRUE

J-10 | CLB-BG000300 Balance Lubrication Plate WA gL

J=11 CLB=JL000200 Balance Lubrication Felt Wal~ IR UE

J-12 | DSC-BF002400 Screw(9/64"n=40) ZiLEAL

J-13 | CLB-BG001100 Oscillator Lubrication Plate 2EF 2|0 ST

J-14 | 4450425-306H Oscillator Lubrication Felt 25% 2|0 27 UE

J-15 | DSC-BJ000200 Screw(11/64"n=40) ELEA}

J-16 | CLB-JLOO1201 Bed Oil Return Felt HEL 2tR A E

J-17 | CLB-JG000200 Oll Hose For J-18 HES 8IR Y E 2 T4

J-18 | CLB-BG000600 Cable Holder #Holg &1

J-19 | DPK-CC000100 Bed Oil Wick Rubber Cap HE 74 18 opiy

J-20 | CLB-BG000700 Shuttle Lubrication Plate ME ER B

J=21 CLB=JL0O00T700 Shuttle Lubrication Felt(L) ME 27 YE(H)

J-22 | CLB-JLO0OOBOO Shuttle Lubrication Felt(S) ME ST HE(R) o

J-23 | CLB-JJ000100 Oil Window 8 2

J-24 CLB-JN0DOD100 il Gauge 2 2

J=25 | CLB-FAQ00100 Oil Window Rubber Ring FE 2

J-26 | CLB-BG000200 Cable Holder #Ho

J-27 | DPK-CB001300 Bed Oil Wick Rubber Cap H = 08 oy

J=28 | CLB-BGO001300 Qil Felt Holder Tl 2

J-29 DSC-BJ0O00300 Screw (9/64”n=40) T OFLEAL 2

J=30 | CLB-BGO01500 Qil Hose Holder 2 54 Fol 1

J-31 | DSC-BH000100 Screw (M4xP0,7, L=4.5) 28 Ejo| D LA 2

J-32 | CLB-JLOD1500 Felt qE 2

J-33 | CLB-BG001200 Crank Rod Lubrication Plate 3343 = 27 =

J-34 | cLB-JLO00100 Lubrication Felt Chuk

J-35 | DSC-BFOQ0600 Screw (3/16”n=28) A3 5 SHFL DL

J-36 | CLB-JLOD0900 Felt 2R UE

J-37 | cLB-BJO0OO100 Felt Plate I E I Jan.14.09
J-38 | DSC-BF001300 Screw ELtA

J-39 | GP-038536-00 Wick B = 2hg 7o

J-40 | CLB-BKO00100 Block For Adjusting Oil o EE 22 Aug.15.09
J-41 PSC-CB000400 Screw (MBXL8) FE EELIAL

J-42 | DSC-BF002500 Screw (11/64"n=40) OH LA

J-43 | CLB-JFO00100 Nipple HE

J-44 | DPK-CAD00200 Rubber T U R
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7
Rt Parts No. | Note Name of Parts = E Sty sl
No. BS BR No.
K-1 CST-LG000400 Table Ass'y Ell ol & (%) 1Set 1Set

K=2 CST-LH000300 Table Stand Ass'y Hol & clal(x) 1Set 18et

K=3 - Table Drawer Efol & Mgt 1 1

K~4 - Support Bracket For K-3 Elo| & Mg ga =22l 2 2

K-5 = Screw Nail EHE LEAL 4 4

K-6 90A0085-811H Accessary Case 2o 1 1

K-=7 = Screw EfE LA 2 2

K-8 CST-BB001000 Hinge Blx| 4 2 2

K-9 CST-FF000200 Hinge Rubber Blx|z] D=2 2 2

K=10 | DPN-AD0OO1400 Hinge Pin Blx|2 o 2 2

K=-11 | DSC-CB000700 Screw(M5xP0.8) LA 2 2

K=12 | PSC-AAD00500 Bolt{M6x160) B2E 5 5

K-13 | PSN-AAQ00800 Nut(M6) LE 8 8

K-14 PWS-AAQ00800 Washer M 9 9

K-15 CST-JAD00200 Oil Pan 28 dho] 1 1

K=16 CLB-JD000300 Oil Wick 2@ o] g4 1 1

K=-17 = Screw Nail Ef E LIAL 5 5

K-18 | CST-JB000100 Oiler 2 MEE 1 1

K-19 CST-BAD00100 Oil Supporter 2YE ol 1 1

K-20 = Nail o 2 4 4

K-21 | CST-FD000800 Cushion Rubber i L 2 2

K-22 | CST-MF000100 Thread Stand Ass'y Ao £o|(x) 1Set 1Set

K-23 91-005A-SH51 Power Switch M A9 x| 1 1

K—24 - Screw Power Switch MR A9x| DFLIAL 2 2

K-25 CST-FD0OO0600 Support Rubber Safety Switch OFY AR x| UHE 1S 1 1
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Ak Parts No. | Note Name of Parts = Q. Gspanioly
No. BS BR No.
L=1 PTL-BA0C0100 Driver(L) Eajole(X) 1 1
L-2 PTL-BA000200 Driver(S, M) Z2jo|s () 1 1
L-3 PTL-BA000200 Driver(S) E2jo|H (1)) 1 1
L-4 PTL-CBO00O100 Spaner(9x10) 204 1 1
E=5 CAC-JB000100 Qiler 28U FRE 1 1
L=6 CAC-JB000200 Oil 2o 1 1
-7 - H |Needle(DPx17 #19) HhHE (DPX 17 #19) 1 1
L-8 - M [Needle(DP x5 #16) Hh@ (DP X5 #186) 1 1
-9 = LK |Needle(DPx5 #11) HHE(DPX5 #11) 1 1
L-10 07-224A-120H BS |Bobbin g 4 =
L-11 PTL-ABO00100 L-Shaped Wrench LAt E x|(2mm) 1 1
L-12 PTL-AB000300 L-Shaped Wrench LA &l x](2.5mm) 1 1
L-13 PTL-AB000500 L-Shaped Wrench LA} &l X (3mm) 1 1
L-14 PTL-ABO00400 L-Shaped Wrench LA & & (4mm) 1 1
L-15 | PTL-AB000200 L-Shaped Wrench LA} & %] (5mm) 1 1
L-19 | 91-101C-120H Head Cover oy 1 1
L-22 | CHK-HB0Q00300 | BR |Bobbin gl = 4
L-23 CST-MF000400 Thread Stand Ass'y Aol (x) 15et 1Set
L -24 CMB-BJ000100 Safety Plate pdgably 1 1
L-25 | CMB-BB000100 Safety Plate Bracket otMp B2t 1 1
L-26 | CMB-BGOO0100 Safety Plate Holder oHM it R 1 1
=27 | DSC-FAQ00100 Safety Plate Hinge Screw OFE Bt ChLEA} 1 1
L-28 DSN-AAD000300 Nut(3/16”n=28) HE 3 3
L-29 | DWS-AA000400 \Washer M 1l 1
L-30 | DSP-AC000100 Satety Plate Spring ohEp Axg 1 1
L-31 | DSC-HDO00100 Safety Plate Spring Hook SHE Bt AT Y 2ol 1 1
L-32 DSN-AA000200 Nut(3/16"n=28) HE 1 1
L-33 DSC-BJ000200 Screw(11/64"n=40) BB X] DE LA} 4 4
=34 DWS-AAQ00500 ‘Washer 2FM 2 2
L-35 | CST-BBCO1000 Hinge 8% 2| 2 2
=36 | CST-FF000200 Hinge Rubber Blx|4 DR 2 2
L—-37 | DPN-AD0OC1400 Hinge Pin BIx| 2| ® 2 2
L-38 PSC-AA000500 Bolt(M&x £60) BE 5 5
L—-38 PSN-AA000900 Nut(M6) HEe 8 8
L-40 | PWS-AAO00600 ‘Washer 24M 9 9
L-41 GP-018728-00 Cushion Rubber FH IR 2 2
L-42 CST-JA000200 Qil Pan 2 8ol 1 1
L-43 | CMB-LA000B00 Motor Cover S2E{F 1 1
L—-44 = CD Manual CD o7 1 1
L-45 - Bag el ZalBE 1 1
L-46 | CST-J4B000100 Qiler 2 MEHE 1 1
L-47 CST-BA000100 Qil Supporter 28 ol 1 1
L-48 | CAC-MH000100 Accessory Bag WMMe| 25 1 1
L—-49 = Nail Iy 2 10 10
L-50 | PSC-DD000100 Screw Nail LA 5 5
L~-51 CLB-JD000300 Qil Wick wol| 74 1 1
L-52 DSC-BF001100 Screw(11/64"n=40) LEAH11 /64" n=40) 4 4
L-53 ATT-PS000800 BS |Moving Mes S 1 -
L—-54 CTT-NBOO0200 BS |Fixed Mes oo~ 1 =
L-55 CTT-NAOOO300 BR |Moving Mes Sofj 2 = 1
L-56 CTT-NBCO0300 BR |Fixed Mes DEOA - 1
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F;E:" Parts No. |Note Name of Parts == % BSQ = BR T:Z'::;e:

M-1 SSBT-0000041 Control Box Ass'y ZEEYA (§) 1 1

M-2 | GP-008658-04 Box Body g ABiC| 1 1

M-3 GP-008671-00 Front Profile Upper MHE T2 ael-4t 1 1

M-4 10-0165—-CPT1 Screw(M4xL12) Hois TRuj-4 DHUAHMAXLIR) 2 2

M=5 GP-008672-01 Front Profile Lower My g o2t 1 1

M-6 | 10-0165-CPT1 Screw(M4xL12) Hods T2 aped-sF DHLIAHMAXLI2) 2 2

M-7 GP-008673-00 Rear Profile Upper FEoE O 2aiel-At 2 2

M-8 | 10-0185-CPT1 Screw(MaxL12) FHE T2ujol-Ab DHLUIAHMAXL12) 4 4

M-9 GP-008674-00 Rear Profile Lower FoiE O 2 ajel-3f 1 1

M=10 | 10-016S-CPT1 Screw(M4xL12) Foig z2ajgl-5t DHLIAHMAXL12) 2 2

M-11 | GP-013686-00 Upper Frame 72 X K| -4 1 1

M-12 | 10-004M-SWEB Screw(M3xXL5) 72 K| X|Ch—AF DELEAHM3XLE) 4 4

M-13 | GP-013687-00 Lower Frame 2 X x| ch -5} 1 1

M=14 | 10-004M-SW68 Screw(M3xL5) Jh2X| X|cH-5F DE LAHM3XLE) 4 4

M-15 | GP-008662-04 Upper Cover e 1 1 Jan.18.13

M=-16 | EP-000112-00 Control Box Fan SEEuA Fan 1 1

M-17 | SC-000392-00 Screw(M4 x1.30) SEBUA Fan DHLIAHMAXLI0) 4 4

M-19 | 10-004M-SW6EB Screw(M3XL5) Ao DHLAHM3XLS) 6 6

M-20 | GP-008667-00 Insulation Plate et B0l E 3 3

M-21 | BD-000372-01 Backplane Board wEel £ 1 1

M-22 | 10-020M-SW66 Screw(M3xL12) Backplane Board 1HLIA} (Set)(M3xL12) 18 18

M-23 | GP-013683-01 Rear Cover FEHF Y 1 1

M-24 | 10-004M-SW68 Screw(M3xL5) Foi3 e DEHUAHMEXLS) 6 6

M-25 | EP-000039-00 SMPS SMPS 1 1

M-26 | GP-008701-05 SMPS Bracket SMPS 22131 1 1

M=-27 | 10-0025-SW66 Screw(M3xL8) SMPS 2ELEAHSet)(M3XLB) 5 5

M-28 | BD-000203-07 DDC Board DDC RS 1 1

M-29 | 10-0025-SW66 Screw(M3xL8) DOC £ DHELIAHSet)(M3XLE) [3 6

M-30 | BD-000373-19 Digital Board Clx[g HE 1 1 Nov.01.10
BD-000373-12 Digital Board CIX|d 2E 1 1 Oct.13.08

M-31 | GP-008668-06 Digital Board Bracket ClXH B2 2217 1 1 Feb.03.10

M-32 | GP-007198-00 SMD FET Ragator Sheet CIX|E 2S SMD FET #eiAlE 1 1

M=33 | 10-0025-SW66 Screw(M3x1.8) CIX|& 2 DHLIAHSat)(M3XL8) 4 4

M=50 | GP-000441-02 Main Board saRC 1 1

M-51 | GP-007203-00 Main Board Radiator FREC Yam 1 1

M-52 | 10-012M-PT10 Main Board Stud FEHE AEE(3-5-15) 3 3

M-53 | 01-0035-2070 Screw(Md xL16) BExcto|2E THLAHSet)(M4XL16) 1 1

M-54 [ 10-003M-PT10 Screw(MaxL10) IPM T Lt AHSet) (MAXL10) 2 2

M-55 | GP-008670-05 Main Board Bracket FaHE =213 1 1 Feb.03.10

M-56 | 10-0025-SW66 Screw{M3xL8) FHEES DHLIAHSet)(M3XL8) 4 4

M-57 | 07-004S-SM5S Screw(M4xL10) FHAHH FHX|LIAHSet) (M xL10) 1 1

M-58 | GP-008660-01 Cable Cover Holg #Hy 1 1

M-59 | 10-003M-PTO1 Screw(M4x18) Aol & 7 DHLIAHMAXLE) 4 4

M-60 | GP-007711-00 Digital Board Sticker C|X|& 2 AE|H 1 1

M-61 | GP-014311-00 Step Board Sticker AR 2E AE|H 1 1

M-62 | GP-014312-00 Main Board Sticker F&HEE ~EH 1 1

M-63 | GP-047599-00 QC Passed Sticker QC Passed ~E|# 1 1 Nov.04.09

M-64 | GP-017788-01 Voltage Sticker At AE|FH 1 1 Dec.30.09

M-65 | 04-0045-AU10 Caution Sticker Mel 2D AEH 1 1

M-66 | CA-000342-00 SMPS Connecting Cable1 SMPS 2 AHolg1(&) 1 1

M-67 | CA-000343-00 SMPS Connecting Cable2 SMPS &2 #Ho|g2(&) 1 1

M-68 | CA-000351-00 Jumper Cable @I HH Holg 1 1

M-69 | 04-001C-SE50 Screw(ST5%L16) ZEFHA TELIAHA) 4 4

M=70 | 01=001M=PT01 Screw(M6x1.45) AE @A DELIAHB) 4 4

M=-71 | 01-0035-SW66 Spring Washer(M6) Az M 4 4

M-72 | 01-0045-SWE6 Washer(M6) o 2t 4 4
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Hek Parts No. |[Note Name of Parts = E S App,hed

No. BS | BR | Period

M=-73 | 91-001C-BT10 Urethane Washer 2| EF 2t 4 4

M-74 | SC-000507-00 Screw(M3.5x%L6) EE Hapi DFHLIAL ] 6

M-75 | GP-012617-00 Board Bracket Handle 2E =213 &Fo| 3 3

M-76 | 10-073S-3701 Screw(M3xL10) 2E HalH £F0| DY LA 6 6

M=77 | GP-027061-00 Fan Bracket =2 1 1

M-78 10-0025-SW66 Screw(M3xL8) B2l DFLAL 2 2

M-79 | GP-013684-02 Step Board Bracket ARECE BHal 1 1 Feb.03.10

M-80 | GP-013658-00 Step Board Radiator AEC Hia 1 1

M-81 06-001C-SES50 Screw(M4x1.8) AHSE dedm DHLIAL 4 4

M-82 GP-014003-00 Step Board Radiator Sheet(A) ABEE WHA|IE(A) 2 2

M-83 BD-000375-10 XY Step Board XY AHEE 1 1 Aug.28.12
BD-000375-09 XY Step Board XY AlEe 1 1 Nov.01.10
BD-000375-07 XY Step Board Xy 2852 = 1 1 Oct.13.08

M-84 BD-000374-07 PQ Step Board PQHES 1 1 Nov.01.10
BD-000374-05 PQ Step Board PQ A”IRE 1 1 0ct.13.08

M-85 | 10-0025-SW66 Screw(M3xL8) AR EE DHLIAL 8 8

M-86 | 09-012S~CE53 Earth Sticker O A AE|H 1 1

M-87 | CA-000339-02 Input Cable o7 Myl ™ HolE 1 1

M-88 | CA-000340-00 Main Board 110V/220V Jumper Cable FEHEE 110v/220vV HH Ho|E 1 1

M-89 | CA-000341-00 Fan Connecting Cable W Aol 1 1
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Hel: Parts No. | Note Name of Parts o = L assemiply
No. BS BR No.
N-1 GP-011454-00 Membrane Switch Yeefol A9z 1 1

N-2 GP-011450-00 Front Cover Ay 1 1

N-3 BD-000217-00 Q/P Board QR EE 1 1

N-4 CA-000344-00 Operation Cable EAH o AHOIE 1 1

N-5 11-0025-5050 Fixing Screw For O/P Board O/P BE DHLIAHST3IXLE) 4 4

N-6 BD-000216-00 + |CF Card Board CF CARD £ 1 1

N-7 CA-000395-00 CF Card Power Cable CF CARD Tlgid #oj8 1 1

N-8 CA-000396-00 CF Card Cable CF CARD 4101 #Hlclg 1 1

N-2 11-0025-5050 » |Fixing Screw For CF Card Board CF CARD 2E D EHLIANST3XLS) 2 2

N-10 15-026M-1000 Cable Tie #0| & E}O| dinch 2 2

N-11 GP-011452-01 CF Card Cover CF CARD #{¢] 1 1

N-12 | GP-011451-00 Rear Cover FoAHY 1 1

N-13 | 11-0025-5050 Fixing Screw For Rear Cove FEHAHY DEHUIAHSTIXLE) 4 4

N-14 | GP-011455-00 Stand For OP Box OP Box AHE 1 1

N-15 | SC-000410-00 Fixing Screw For OP Box OP Box D& LIAHM4Xx12) 2 2

N-16 | SC-000411-00 Fixing Screw For OP Box Stand OP Box 2RHE DHLIAHST4XL16) 4 4
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Parts No. Name of Parts  |Page|Ref.No. Parts No. Name of Parts  |Page|Ref.No. Parts No. Name of Parts  |Page|Ref.No.
01-001M-PTO1|Screw(M&XL45) 41 M-70 AS-008563 |Arm, Bed 7 A=1 CCP-KCO004 |Butten Clamp Holder Base Shaft 31 =5
01-0035-2070 |Screw(M4xL16) a1 M=53 AS-008571 |Arm, Bed 7 A-2 CGA-GJO008 |Feed Plate(Small) 3 1-52
01-0035-SW66 |Spring Washer(M6) 41 | M-71 ATA-PS0002 |Szcond Theead Tension Adusting Assy | 21 | E—16 CHK=BDO0001 |Shuttle(L) 15 | C1-24
01-0045-SW66 |Washer(M6) 41 | M-72 ATA-PS0007 |Thread Tension Adusting AssyiMl | 21 E=2 CHK-BJ0003 |Shutlle Upper Spring | 15 | C1-29
04-001C-SE50|Screw(ST5XL16) 41 | M-69 ATH-PS0001 |[Thread Take-Up Lever | 11 B-8 CHK~CHO001 |Shuttle Race Adiusting Shaft | 15 | C1-27
04-0045-AU10|Caution Sticker 41 | M-65 ATH-SMO003 [Thread Take-Up Lever Ass'y | 11 B-7 CHK-HAC003 |Shuttie(M) 15 | C1-39
06-001C-SE50|Screw(M4xL8) 43 | M-81 ATT-PS0006 (Thread Trimming Lever A | 27 | G-65 CHK-HA0004 |Hook 17 | c2-13
07-0045-SM55|Screw(M4axL10) 41 | M=57 ATT-PS0008 |Thread Trimming Lever B | 27 | G-62 CHK-HB000Z |Bobbin 15 | €1-37
07-224A—-120H [Bebbin 39 | L-10 ATT-PS0008 [Moving Mes 26 | G=55 CHK-HBOO03 |Bobbin 17 | C2-14
0751115-306H|Crank Rod 15 | C1-12 ATT-PS0008 |Moving Mes 39 | L-53 CHK~HB00O03 |Bobbin 39 | L=-22
09-0125-CE53[Earth Sticker 43 | M-86 AWP-PS0004 |Wiper Connecting Arm Ass’y | 23 F-6 CHK-HC0002 [Bobbin Case Ass'y 15 [ C1-36
10-0025-SW66 [Screw(M3 xL8) 41 | M=27 AXY-SMO0013 |X-Sensor Assy 29 | H-43 CHK-HCO0005 [Bobbin Case Ass'y 17 | C2-156
10-0025-SW66 [Screw(M3xL8) 41 | M-29 AXY-SM0014 [X-Sensor Assy 29 | H-42 CHK-HHO002 [Bobbin Stopper 27 | G-76
10-0025-SW66 [Screw(M3xL8) 41 M-33 BD-000203 |DDC Board 41 M-28 CHK-HP0002 |Shuttle Driver 15 | C1-40
10~-0025-SW66 |Screw(M3XL8) 41 | M-56 BD-000216 |CF Card Board 45 | N-6 CHP-CL0001 |Hand Pulley Roller 11 | B-50
10-0025-SW66 |Screw(M3 xL8) 43 | M-78 BD-000217 |O/P Board 45 N-3 CHP=CP0002 |Hand Pulley 11 B-53
10-002S-83W66 |Screw(M3xL8) 43 | M-85 BD-000372 |3ackplane Board 41 M-21 CHP-KZ0003 [Hand Pulley Shaft 11 B-49
10-003M-PT01|Screw(M4 XL 8) 41 | M-59 BD-000373 |Digital Board 41 | M=30 CL-000224  |Colar for Button Clamp Holder Shaft | 33 | 1-83
10-003M-PT10|Screw(M4xL10) 41 M-54 BD-000374 |PQ Step Board 43 | M-B4 CLB-BGO002 [Cable Holder 35 | J-26
10-004M-SW68 |Screw(M3 X L5} 41 | M-12 BD-000375 [XY Step Board 43 | M-83 CLB-BGO003 (Balance Lubrication Plate | 35 | J-10
10-004M-SW68 |Screw(M3 XL5) 41 | M-14 CA-000339 [Input Cable 43 | M-87 CLB-BGO006 |Cable Holder 35 | J-18
10-004M-SW&8|Screw(M3xL5) 41 M-19 CA-000340 |ManBozd 110V 220V Jmper Cabk| 43 | M-88 CLB-BG00Q7 |Shutlle Lubrication Plate 35 | J-20
10-004M-SW68 |Screw(M3xL5) 41 | M-24 CA-000341 |Fan Connecling Cable | 43 | M-8% CLB-BGO0QY  [Neede Bar Crank Rod Lubncaton Plate 35 J-B
10-012M-PT10|Main Board Stud 41 | M-52 CA-000344 |Operation Cable 45 | N-4 CLB-BGO010 [Holder 35 | J-6
10-0165-CPT1|Screw(M4xL12) 41 M=4 CA-000357 |Wiper solencid Cable| 23 | F-34 CLB~BGOO11 |Oscillator Lubrication Plate| 35 | J-13
10-0165-CPT1|Screw(M4xL12) 41 M-6 CA-000395 |CF Card Power Cable 45 N=7 CLB-BGOO12 [Crank Rod Lubrication Plate| 35 | J-33
10-016S-CPT1|Screw(M4x112) 41 M-8 CA-000396 |CF Card Cable 45 N-8 CLB-BGO0013 |Qil Felt Holder 35 | J-28
10-0165-CPT1 |Screw(M4xL12) 41 | M-10 CA-000342 |SMPS Connecling Cable! | 41 | M-66 CLB-BGO015 [Oil Hose Holdet 35 | J-30
10-020M-SW66|Screw(M3xL12) 41 M-22 CA-000343 |SMPS Connecling Cable2 | 41 M-67 CLB=BJO001 [Felt Plate 35 | J-37
10-0735-3701 [Screw(M3%L10) 43 | M-76 CA-000351 |Jumper Cable 41 | M-68 CLB-BKOOO1 |Block For Adjusting Qil | 35 | J=40
11-0023-5050 [Fising Screw For O/P Board | 45 | N-5 CAC-JB0001 |Oiler 39 | L5 CLB~FAD001 |Qil Window Rubber Ring| 35 | J-25
11-0025-5050 |Fiung Screw For CF Card Board 45 | N-9 CAC-JB0002 [Qil 39 L-6 CLB-JD0003 [Qil Wick 35 | W=
11-0025-5050 |Fixing Screw For Rear Cove 45 | N-13 CAC-MHO001 |Accessory Bag 39 | L-48 CLB-JD0003 |Oil Wick 37 | K-18
11-024A—12HA |Wiper Link 23 | F-28 CBW-BADQO3 [Bobbin Winder Action Body 7 A-61 CLB-JD0003 |Qil Wick 39 | L-51
11-028A-12HA |Solenoid 23 F-24 CBW-BH0001 |Bobbin Stopper 9 A-64 CLB-JF0OQO1 |Nipple 35 J-43
11-033A-12HA|Wiper Cover 23 | F-31 CBW-BJ00O01 |Bobbin Winder Action Plate ¥ A-60 CLB-JG0O002 [Oil Hose For J-18 35 | J-17
11-035R~12HA |Rubber for Wiper Stopper | 23 | F-35 | | CBW-BJO002 |Boboin Winder Adjusting Plate | 7 | A-53 CLB-JGO003 |0il Hose 35 | J-2
15-026M-1000|Cable Tie 45 | N-10 CBW-BN00O1 |Bobbin Stand 9 | A-66 CLB-JG0004 |Oil Hose 85 | J-5
23-025A—-1208 |Small Button Clamp(L)-2mm | 33 | I-78 CBW-CM0001 |Bobbin Winder Lever | 7 A-52 CLB-JJ0001 |Oil Window 35 | J-23
23-032A-1208 |3mal Butten ClamelRl-2mm | 33 1-79 CBW-CP0001 |Bobbin Winder 7 A—-48 CLB-JLO0O1 |Lubrication Felt 35 J-34
23-047A-1208 |Smal Button Clamp Plate(l) | 31 1-30 CBW-DZ0001 |Bobbin Winder Adjusting Cam | 7 A-57 CLB-JLO002 |Balance Lubrication Felt 35 | J-11
23-050A-120B |Smal Button Clamp Plale(R) | 31 | 1-42 CBW-FA0001 |Bobbin Winder Action Ring| 7 | A-50 CLB-JL0007 |Shuttle Lubrication Fell(L) | 35 [ J-21
23-078A-120B|Spacer 33 =72 CBW-FAQQD2 |Babbin Winder Shaft Rubber Rng 7 A-51 CLB-JLO0O08 |Shuttle Lubrication Felt(S) | 35 | J-22
4450425-306H |Oscilator Lt ionFell | 35 | J-14 | | CBW-KC0001 |Bobbin Winder Lever Shafit| 7 | A-56 CLB-JLO009 |Felt 35 | J-36
90A0083-811H|Accessary Case 37 | K-8 CBW~-KZ0002 [Bobbin Winder Shaft | 7 | A-46 CLB-JL0010 |Qil Return Felt A 35 | J=3
91-001C-BT10|Urethane Washer 41 | M-73 CCP-BA0OO003 |Button Clamp Holder Base| 31 -1 CLB-JLOO11 |Arm Qil Return Felt 35 J=4
91-005A-5H51 [Power Switch 37 | K-23 CCP-BB0010 |Button Clamp Holder | 31 1-4 CLB-JLOO12 [Bed Oil Return Fell 35 | J-16
91-101C-120H|Head Cover 39 | L-19 CCP-BB0011 |Button Clamp Bracket | 31 1-16 CLB-JLOO13  [Needle Bar Crank Rod lubrication Fell | 35 J=9
ABW-PS0002 [Bobbin Winder Base | 7 | A-45 CCP-BF000! |Spacer Spting Plate | 31 | 1-44 CLB-JLOO15 |Felt 35 | 432
ABW-PS0003 |Bobbin Winder Ass'y 7 A-44 CCP-BHO002 |Finger Guard 31 1-50 CLB-JNCOO1 |Oil Gauge 35 J-24
AHK—PS0001 |Inner Hook Presser Shaft Assy] 15 | C1-33 CCP-BHO003 |B.tton Clamp Lever Retum Sping | 31 1-26 CLS-KC0003 [Lower Shaft 15 | C1-2
ALS—PS0003 |Lower Shaft Ass'y 15 | Gi=1 CCP-BHO0004 |Spacer Spring{Small)| 31 |1-47-1 CLS-KC0006 |Lower Shaft 17 | c2-1
AMB-P30001 (Safety Plate Ass'y 8 A-78 CCP-BJ0002 |Dust Plate(L) 32 1-55 CLS-KH0002 |Oscillator Shaft 15 | C1=16
AMB=PS0003 (Thread Tension Adjusting Assy | 9 A-69 CCP-BJ0010 |Dust Plate(R) 33 1-56 CMB-BB0001 [Safety Plate Bracket 9 A-80
AMB-PS0006 [Hook Cover Ass'y 15 | C1-42 CCP-BLO0O06 |Button Clamp Bracket (L) | 31 1-27 CMB-BB0001 [Safety Plate Bracket | 39 | L-25
AMB-PS0006 [Hook Cover Ass'y 17 | C2-17 CCP-BLO0O0O7 |Button Clamp Bracket (R) | 31 -39 CMB-BG0001 |Safety Plate Holder g A-81
AMB-PS0008 |Thread Guide With Three Holes 7 A-17 CCP-BLO008 [Small Button Clamp(L) | 31 1-28 CMB=-BG0001 |Safety Plate Holder 39 | L-26
APR-PS0002 |Presser Flate Cam Ass'y 19 | D-25 CCP-BLO009 |Small Button Clamp(R) | 31 1-40 CMB-BJ0O001 [Safety Plate 9 A-79
APR-PS0003 [Presser Plate Liting Lever Ass'y | 19 | D-8 CCP-BLO010 [Button Clamp(M) 31 | 1-22 CMB-BJ0001 |Safety Plate 39 | L-24
AS-004697  |Medium Button Clamp Ass'y | 33 | 1-57 CCP-CMO0013 |Button Clamp Holder Bar | 31 1-10 CMB-BJ0012 |Feed Guide Plate 29 | H-36
AS-004698 |Large Button Clamp Ass'y | 33 | 1-65 CCP-CM0014 |Adjusting Plate 31 1-19 CMB-FCO0003 |Face Plate Gaskel 7 A-5
AS-004969 [Button Clamp Ass'y | 31 | I-15 CCP-CMO0015 |Button Clamp Lever | 31 | 1-23 CMB-FCO0004 [Bed Cover Gasket(L) | 7 | A-15
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CMB-FCO0005 [Bed Cover Gasket(R)| 7 | A-13 CTA-BJ0002 |Presser Plate 21 E-9 CXF-BJ0012 [X-Sensor Film 29 | H-13
CMB-FC0012 |Sice Cover Gasket 9 A-92 CTA-HLOOO1 |Thread Tension Disk | 9 A-72 CXF-BJO013 |Y-Sensor Base 29 | H-32
CMB-FDO001 |Bed Rubber 7 | A-34 || CTA-HLO001 |Thread Guide Disk | 21 | E-8 || CXF-BJ0014 |[X-Motor Mounting Plate| 29 | H-22
CMB-HKO001 [Tread Guide(L) T A-18 CTA-HMOOO1 |Thread Tension Agusting Shaft 21 E-4 CYF-BAQ004 |Cloth Feed Plate 29 | H=35
CMB-HK0004 [Thread Guide(L) 7 | A-22 | | CTA-HMOOO? [second Thad Tension Adssing S22 | 21 | E—17 | | CYF-BB000S |Y-Motor Bracket 29 | H-29
CMB-HKQ0005 [Thread Guide(R) [ A-20 CTH-CBOOQO3 |[Thread Take-Up Lever Crank | 11 | B-10 CYF-BF0001 |Y-Feed Arm 29 | H-4
CMB-HKO0010 |Thread Guide Plate | @ | A=71 | | CTH-CC0001 |Needle Bar Crank Rod | 11 | B=13 | | CYF-BJ0013 |X-Sensor Base 29 | H-30
CMB-HKO0012 Jom Thiead Guide Ass'y | 7 | A=21 | | CTH-CJ0003 |Needle Bar Crank 11 | B-9 || CYF-BJ0014 |Y-Sensor Film 29 | H-7
CMB-HMOQO1 [Thread Tension AdustingShalt [ 9 | A-70 CTR-BBO0O1 |Thread Release Link Bracket | 21 | E-40 CYF-BJOO15 |Y-Driven Motor Mounting Plate| 29 | H-27
CMB-LAQ00S5 |Top Cover 7 _| A=43 | | CTR-BHO003 |[Thead Release ConnectingBod | 21 | E-22 | | CYF-BJ0020 |Cloth Feed Support Plate | 29 | H-34
CMB-LADDOS Motor Cover 9 | A-88 || CTR-BJO0O1 |Thread Release Bar Guide | 21 | E-38 | | DBS-DAD002 [Nesdle Bar Bushing(U) | 11 | B-21
CME-LADDOS |Motor Cover 39 | L-43 || CTR-BJ0004 |Thead Rebease AdustogPlt) | 21 | E-29 | [ DBS-DAOCO3 |Needle Bar Bushing(L) | 11 | B-23
CMB 0007 (Eaceiliate 7| A-4 || CTR-BJOODS [TheadRekzsseagustngPzlp) | 21 | E-30 | | DBS-DAQOOB |Lower Shaft Rear Bushing | 15 | C1-8
CMB-LAQ00E |Take—up Lever Cover| 7 | A=9 || cTR-BJ0006 |Thwead Release Stopper| 21 | E-27 | | DBS-DA0C17 [Hand Pulley Bushing | 11 | B-47
CMB-LADO09 [x~Driving Motor Cover | 8 | A=90 | | cTR-cA0002 [Thread Release Link | 21 | E-20 | | DBS-DA0018 |Y-Feed Bushing(F) | 20 | H-1
CMB-LBO0002 |[Bed Cover(L) 7 | A=14 | | cTR-CCO003 |Thread Release Bar | 21 | E-36 | | DBS-DA0019 |Y-Feed Bushing(R) | 29 | H-2
gmgztgggfg :ZZZZ‘LZTR) : 2:;? CTT-BB0002 [suoTinnerSokroaBacil | 25 | G2 | | DBS-DAQ020 [BusnglorPesserPsteUtnglo | 19 | D11
P = CTT-BB0003 ?h'ﬂﬂ'ﬂ?"é[ﬁr?u.iz&aﬂﬁ 25 | G-8 DBS-DA0021 |Presser Plate Gude Bushing | 19 | D-6
ST e Bt o e CTT-BBO004 |Thread Timming Stopper Bracket | 25 | G—-42 | | DBS-DA0025 |Lower Shaft Rear Bushing | 17 | C2-6
CME-LOOOS |Model Siicker(ai] . CTT-BJOOO3 |Thread Release Nolch | 25 | G-16 | | DBS-DA0026 |Lower Shaft Front Eushing| 17 | C2-10
P e e e CTT-BJ0004 [Needle Plate 25 | G-47 | | DBS-DB0007 |Button Clamp Roller | 31 | =12
S BEoEE WiemifaBardider || 13 | Boia ELI-RI0007 heecle Plate : 27 | G-69 | | pBS-DB0007 [Buton Clamp Holder Busting | 33 | I1-82
NEELBoNT Weetle Bar o Bloarl 11 | Bong | oot T Mes Link 27 | G=61 | | DCL-AA00O2 |Oscillator Shaft Collal) | 15 | C1-18
ONB=CD000T D—Fesd Block oo |ttt | Pl eanoas [Moving Mee Link 27 | G775 || DCL-AA00D3 |Oscillator Shatt Colai(R) | 15 | G1-23
CNB-HKO002 [Teed Guce FeNeeao Bl | 11 | Bpd | [0 (T T Creeg ¥ | 25 | B-97 | | DOL-AAQOO4 |Lower Shaft Callar | 15 | G1-10
SRBh003 Wikt e ittt | 11 = CTT-CBO0O004 |Thizad Timming Driving Link Ass'y | 26 | G—23 DCL-AACO04 |Lower Shaft Collar 17 | co-8
PP F— - n- CTT-CCO0003 |Thrzad Trmming Cannecting Bar 25 | G-39 DCL-AACQ09 [Thread Trimming Shaft Collar | 25 | G-19
CPR-BB000T |Driving Motor Base | 19 | D23 | o004 |MeadTimmng Comechngfod | 25 | G=32 1| iy ~ABOOO1 |Front Bearing Bushing | 11 | B-
CPR-BB0002 [Bution Clamp Liflng Lever Holder | 19 | D—42 CTT-CLO001 [Trvezd Trmming Levering | 27 | G=63 | | pc-ABOOO2 |Meddle Bearing Bushing | 11 | 8-34
CPR-BJ0002 |Cam Stopper 19 | D-36 ETT-CL0002 [Trredd Temming Gam Boder | 26 | G20 DCL-ABO003 |Rear Bearing Bushing| 11 | B-36
CPR-CAQ001 |Presser Plale Comnecting Lk | 19 | D-14 CTT-CM0003 |[Thread Release Lever| 25 | G-29 DCL—BAQOOT |Lowes Shaft ezt Bushing Colla 15 | c1-9
CPR-CD0001 |Presser Plate Side Block | 19 | D7 | |-Cl—cM0004 |Thvead Timming Orvng Lever] 25 | G710 | | ncy ~BAGODA [Lowe: Shalt Rear Bust Collar | 17 | c2-7
CPR-CLOD01 |Rollerfor Prosser Plale Shalt | 19 | D=3 | .o —0G0001 |Thread Trimming Cam | 25 | G=14 | [ 1o\ —pEo004 [t-FeedLeverGeurShaft Calr | 29 | H-15
CPR-CMOQ02 [Presse Plte g Diving Lo | 19 | D-17 | |-CLI—GLO00S [Needle Plate Coverl01) | 25 | G=49 | ['nog_apgoo1 |Coupling 11 | B-38
CPR-CMO003 |Bulton Clamp Liflng Lever| 19 | D45 | |-C1—0L0006 [Needio Plate Coverl01) | 27 | G-70 | |"5-2a0001 |Lower Shaft Gear 15 | ci-3
CPR-KCO001 |Presser Plale Cam Shaft | 19 | D-27 | | CI1-GLOO14 |Needle Plate Coverl03) | 25 | G=51 | I"55a"sa0002 [Oscillator 15 | c1-19
CPR-KCO002 [PrescerPlte Uirg levrStat_ | 19 | D-9 | |-G 1-GLOO1S [Needle Plate Coverl02) | 25 | G=50 | [y op "Aa0008 |x~Feed Lever Gear | 29 | H-9
CPR-KCO0003 |Cam Lever Shaft 19 | o-18 CTT-KFOQO1 |[Thread Trimming Shaft | 25 | G-18 DOR-AADO0S |X-Drive Gear 29 | H=20
CPR-KFQ001 [Presser Plate Shaft 19 D=1 CTT-NACOD3. |Fixed Mec 27 | GRS DGR-AAD010 |Y-Drive Gear 29 | H-26
CPW-BJ0021 |Wiper 23 | F-s0 | [ CTT-NAODO3 Fixed Mes 39 1 £95 | 'DGR-AAOO1 1 |Cam Driving Gear | 19 | D-34
EST-BAODOT |04 Subpartat 37 | k-1 | | CTT-NBO00Z Fixed es 25 16788 | ' 5R-AA0014 [x—Feed Lever Gear | 20 | H-10
CST-BA0COT |Oil Supporter 39 | L-47 AT T-HEa0a2 lee-d e o b DGR-ABO001 |Upper Shaft Driving Gear | 11 | B-55
CST=CE0010 Fingh 37 | k-g | [ CTTN8O003 Moving Hes 27 16772 | ' 56R-ABOOD2 |Upper Shatt Drven Gear | 11 | B-67
ESF-BEDOTA |Hings 39 | L-35 | [ OTT-NBOO03 Moving Mes 99 | 1750 | ' s 50001 [Hand Pulley Gear A | 11 | B-4a
CST-FDOO0B {Sunport Rubber Safety Switch | 37 | K-25 CUS-BB0003 L:per.Shaft Gear Adusting Bracket| 13 | B-72 SBRACE0GH o) By Enarlh T
CST-FDOO0B |Cushion Rubber 5% | Kegy | [(CUS-BH0604 [Timing Pulley Beacket 13 L B=89 | [= e oorasdanan 58 | B3
CST-FFO002 |Hinge Rubber 37 | k-9 CUS-BB000S |Bracket For Idler 13 | B-65 T F— m— p—
CST-FF0002 |Hinge Rubber 3g | L-386 CUS—-CFO001 |Babbin Winder Driving Wheel | 11 | B-32 T R T
CST-JAD002 |0il Pan 37 | k-15 CUS-DA0003 |Link Cam 13 | B-78
CST-JADOD2 |0il Pan 39 | L-42 CUS—KC0002 |Driving Shaft 13 | B-63 DPK-€80001 |Rubber Capil) i I
CST-J80001 oiler T T CUS—KF000! |Upper Snaft(BR) 1 | B2 DPK-CB0001 |Rubber Cap(L) 7 | A-32
CST-JB0001 |oiler a9 | 1=46 CUS-KG0003 |Upper Shaft(BS) 11 B—1 DPK-CBO002 |Rubber Cap For Face Plate 7 A7
CST-LGO004 [Table Ass'y 37 | k=1 CWP-BH0003 |Wiper Spring 23 | F-38 DPK-CB0003 |Needle Bar Rubber Cap| 7 | A-31
CST-LHO003 [Table Stand Ass’y | 37 | K-2 | | CWP-BJ0003 |Wiper Ass'y 23 | F-1 || DPK-CBOOOS |Oil Tank RubberCap | 7 | A-16
CST-MFO001 [Thread Stand Assy | 37 | K-22 | | CWP-BJ0004 | Wiper Base Plate | 23 | F-21 | [ DPK-CBO0O7 |Rubber Cap(S) 7 .
CST-MF0001 |Thread Stand Ass'y | 39 | L-23 | | CWP-CA000S |Wiper Connecting Rod | 23 | F-4 | | QPK=CBO0OB |Am Upper Part Rukber Cep | 7 | A=30
CTA-BADOO! |Thvsad Tension Adusting Bogy | 21 | E-3 | | CWP-CA0006 |Wiper Link Plate 23 | g | | DPKCROMS JRad Ol Wick Hubibgr Gap 1 198 | el
CTA-BD0001 [Spring Cover 21 | e-10 | [ cwp-ca0007 |wiper Link 55 | Eeis | | BEIC-CODOST Had-OF Wik RICSer Copl_ |55 | 318
CTA-BD0002 [Spring Cover 9 | a-75 | [ cwp-caooos [wiper Operating Link | 23 | F-14 | | DPLZBCOO001 |Driving Pully 18 | B-67
CTA-BJ0O01 [Thead Tension Sorng Stosoer | 9 | A—74 | | CWP-CC0001 |Wiper Driving Lever | 23 | F-11 | [ DPL=BC0002 |Lower Timing Pully | 17 | Ca-2
CTA-BJ0001 |Spring Stopper 21 | E-13 | | cWP-CHO001 |Wiper Adjusting Pin | 23 | F-9 DPN-AADQ13 |Shatt for Adjusting Oi | 17 | C2-11
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DPN-ADOOO3 |Thread Take-Up Pin | 11 B-17 DSC-BJ0002 |[Screw(11/64"n=40) 23 F-33 DSC-FAQ0042 [Stud 31 1-38
DPN-ADOOOS |Thread Release Shaft| 21 E-34 DSC-BJ0002 [Screw(11/64"n=40) 25 G-4 DSC-FB0OO01 |Crank Rod Hinge Screw| 15 | C1-14
DPN-ADO006 |Pin 25 | G-27 DSC-BJ0002 |Screw 27 | G-77 DSC-FB0002 [Hinge Screw B 21 | E=25
DPN-ADOO12 [X-Feed Lever Gear Shalt | 29 | H-14 DSC-BJ0002 |Screw(11/64"n=40) 35 | J-15 DSC-FB0003 |Hinge Screw 25 | G40
DPN-ADQO14 |Hinge Pin 37 | K-10 DSC-BJ0002 |Screw(11/64"n=40) | 39 | L-32 DSC-FBO006 |Roller Stud for Presser Plate Shatt | 19 | D-2
DPN-ADOO14 [Hinge Pin 39 | L-37 DSC-BJ0003 |Screw(9/64 "n=40) 7 A-10 DSC-FD0O001 [Hinge Screw 25 | G-35
DPN-ADOQ15 [Tension Release Pin | 21 | E-44 DSC-BJ0003 |Screw(9/64 "n=40) 21 | E-39 DSC-FD0O002 [Screw 31 1-21
DPN-ADQO17 |Driving Cam Roller Shaft 19 | D-19 DSC-BJ0003 |Screw(9/64"n=40) 25 | G-43 DSC-FFO004 |Y-Feed Hinge Stud Screw | 29 H-6
DPN-AD0020 |X-Feed Block Shaft | 29 | H-12 DSC-BJOCO3 [Screw (9/64"n=40) | 35 | J-29 DSC-FGO001 |Thread Lever Shaft 27 | G-64
DPN-ADO020 [X-Feed Block Shaft | 29 | H-38 DSC-BJ0004 |Screw(11/64"n=40) 15 | C1-13 DSC-FG0002 [Button Clamp Lever Pin| 31 1-34
DPN-ADQO24 |Feec Regulalor Connecting LodPn| 23 | F=7 DSC-BJO0OB |Screw(11/64"n=40) | 27 | G-67 DSC-GAO0OO1 |Thread Release Lever Pin | 25 | G-30
DPN-ADOO25 |[Buttan Clamp Lifting Lever Shatt 19 | D-46 DSC-BJOO11 [Screw 31 1-36 DSC-HDOOO1 |Safety Plate Spring Hook 9 | A-86
DPN-BBO0O06 |[Thread Trimming Solencid Pin [ 25 G-5 DSC-BJ0O011 |Screw(8/64"n=40) 35 J=7 DSC-HDOO0O1 |Safety Plate Spring Hook | 39 [ L-31
DPN-BCQOO01 |Hings Screw 25 | G-38 DSC-BJO012 |Screw(11/64"n=40) 29 | H-16 D3C-HD000?2 |Spring Holder 25 | G-46
DSC-AAD009 [Screw 31 1-18 DSC-BJO0O15 [Screw 31 1-33 DSC-HZ0001 ([Tension Adjusting Screw 31 =
DSC-AA0010 [Screw 31 1-45 DSC-BJ0022 |Screw 23 F=37 DSN-AA0002 |Nut{3/16"n=28) ) A-87
DSC-AC0001 |Screw(M5, L=12) 29 | H-23 DSC-CAQQQ1 |Screw 14 B-48 DSN-AA0002 [Nut(3/16"n=28) 21 E-24
DSC-BAQOO1 |Screw(9/64 "n=40) 7 A-19 DSC-CAD001 |Screw(15/64"n=28) 19 | D-22 DSN-AAQ002 |Nut(3/16"n=28) 39 =32
DSC-BAQ0O5 |Screw(3/16"n=28) 25 G-9 DSC-CA0002 |Screw(9/64 " n=40) 21 E-b DSN-AA0003 [Nut(3/16"n=28) 9 A-83
DSC-BA0007 [Screw(3/16"n=32) 29 H-8 DSC-CAQO0Q7 |Screw for Adjusting Qil | 17 | C2-12 DSN-AA0003 [Nut 21 E-43
DSC-BAOOOB |Screw(15/64"n=28) 19 | D-37 DSC-CB0001 |Screw 11 | B=33 DSN-AA0003 [Nut 23 | F-38
DSC-BAQ010 [Screw 31 | 1-49 DSC-CB0003 |Screw(11/64"n=40) | 7 | A-49 | [ DSN-AAQ003 |Nut{3/16"n=28] 39 | L-28
DSC-BB0003 |Screw 25 | G-52 DSC-CB0003 |Screw(11/64"n=40) 19 | D-35 DSN-AA0Q004 [Nut(15/64"n=28) 25 | G-13
DSC-BB0O006 |Screw 31 1-31 DSC~-CBO004 |Screw(1/4"n=40) 11 B-31 DSN-AAQ004 [Nut{15/64"n=28) 25 | G-31
DSC-BC0001 |Screw(11/64"n=40) | 25 | G-48 DSC-CB0004 |Screw 11 | B-45 DSN-AA0005 [Nut{1/4"n=40) 15 | B1-15
DSC-BCO001 [Screw(11/64"n=40) | 29 | H-37 DSC-CB0004 |Screw 15 | c1-47 | | DSN-AAQDDE |Nut 3 =14
DSC-BC0002 |Screw(1/8"n=40) 9 | A-68 DSC-CB0004 [Screw(1/4”n=40) 25 | G-15 DSN-AAQ007 [Nut{15/64"n=28) 9 | A-77
DSC-BF0001 |Screw 11 | B-26 DSC-CBO004 |Screw(1/4”n=40) 29 | H-5 DSN-AAQ008 [Nut{3/16”n=28) 25 | G-41
DSC-BF0002 |Screw 11 | B-54 DSC-CB0005 |Screw(15/647n=28) | 11 | B-18 DSN-AAD009 |Nut{11/64"n=40) 19 | D-5
DSC-BFO006 [Screw(3/16"n=28) 23 F-8 DSC~-CRO005 [Screw(11/64"n=40) 11 | p-p2 DSN-AA0009 |Nut(11/64"n=40) 25 | &-28
DSC-BFO006 |Screw (3/16"n=28) 35 J-35 DSC-CB0005 |Screw(15/64”7n=28) 11 B-56 DSN-CD0O001 |Thread Tension Nut 9 A-76
DSC-BF0007 |Screw(15/64"n=28) 1 B-6 DSC-CBO005 |Screw(15/64"n=28) 13 | B-58 DSN-CD0001 |Thread Adjusting Nut [ 21 E-14
DSC-BFO008 |Screw(15/64"n=28) | 15 | C1-25 | [ 5sc-cBO0DS 1Screw(15/647n=28) | 13 | 8-62 | | DSN-CD0002 [Secend Tread Adusing bt | 21 | E-19
DSC-8F0009 |Screw(11/64"n=40) | 15 | €1-26 | [ nsc-cro0DS [Screw (15/647n=28) | 15 | C1—17 | | DSN-CZ0001 [Tension Adjusting Nut | 31 | I-8
DSC-BF0010 [Screw(11/64"n=40) 7 A-6 DSC-CB0005 |Screw(15/64”n=28) 17 | c2-3 DSN-CZ0002 |Nut 31 |=25
DSC-BFO010 [Screw(11/64"n=40) | 23 | F-2 DSC-CRO005 |Screw(15/647N=28) | 19 | D-47 DSP-AA0001 |Hand Pulley Spring 11 | B=52
DSC-BF0010 |Screw(11/64"n=40) | 23 | F-25 | [5oc_ca0005 Screw(15/64°n=28) | 25 | G-24 | | DSP=AADQOB [inner Hook Spring 15 | C1-35
DSC-BF0011 |Screw(11/64"n=40) 9 A-89 DSC-CBO005 |Screw(15/64"n=28) 29 | H-21 DSP-AADQ08 |Thread Tnmmer Damping Spring 25 G-3
DSC-BF0011 [Screw(11/64"n=40) | 39 | L-52 DSC-CB0006 [Screw 15 | ci-5 DSP-AAQ011 |Thread Trimming Shal: Spring | 25 | G-25
DSC-BFO012 |Screw(11/64" n=40) | 9 | A-93 DSC-CBO007 |Screw 19 | D-12 DSP-AAQ013 [Spring for Adjusting Ol | 17 | C2-22
DSC-BF0012 [Screw(3/16"n=28) 21 E-35 DSC~-CB0007 |Screw(M5) 19 | D12 DSP-AAQ014 |Tension Adjusting Spring 31 )
DSC-BF0013 [Screw(3/32"n=56) 15 | C1-30 DSC-CBO007 |Screwl(9/64 " n=40) 23 | F=10 DSP-ABO0O1 [Bobbin Winder Spring| 7 A-63
CSC-BF0013 [Screw 35 | J-38 DSC-CBO007 |Screw 55 | G=20 DSP-ABOQO2 |[Thread P.elaase-ﬁetumSplmg 21 E-31
DSC-BF0014 |Scraw(9/64"n=28) 23 | F-18 DSC-CBO007 |Sarew 3 -5 DSP-ABO003 |Return Sp?'lng 25 | G-45
DSC-BF0015 [Screw 11 B-16 DSC-CEO007 |Screw(MS%P0.6) 37 | k=11 DSP-ABOCOS [Wiper Spring 23 | F-12
DSC-BFO016 [Screw 11 | B-14 = DSP-ABODROE |Presser Plate Retum Spring 19 | D-16

DSC-CB0008 |Screw (11/64"n=40) | 15 | C1-11 -

DSC-BFO017 [Screw 9 [ A-65 p DSP-AC0001 |Safety Plate Spring 9 | A-85
DSC~BFO018 [Screw(1/8”n=40) T A-54 DA CBUNNG |arew (11f§4 ey I ge s DSP-AC0001 |[Safety Plate Spring 39 L-30
DSC-FAQQO1 |[Safety Plate Hinge Screw 9 A-82
DSC-BF0019 [Screw(3/16"n=28) 21 | E=28 DSC-FACO0T |Safety Plate Hinge Screw | 39 | L—-27 DSP-ADOO01 [Hook Cover Plate Spring A| 15 | C1-43
DSC-BF0020 |Screw(9/64"n=40) 25 | G-54 DSC—FADO0Z [Hand Py Fober tinge P | 11 | B=51 DSP-ADO0Q01 [Hook Cover Plate Spring A| 17 | C2-18
DSC-BF0021 [Screw 27 | G-66 DSP-ADO002 [Hook Cover Plate Spring B| 15 | C1-44
DSC-BF0022 |Screw(11/64 n=28) | 21 | E-32 | |-ooC TA014 JHinge Scrow 21 | E=87 1 " 5sp-AD0002 |Hook Cover Plate Spring 8] 17 | C2-19
DSC-BF0024 |Screw(9/647n=40) | 35 | J-12 | j-ooc FAG014 Stud Screw 23 | P18 f I 5p-AD000 |smal Buton Clmo PateSpingll)| 31 | 1-32
DSC-BF0025 [Screw (11/64"n=40) | 35 | J-42 | |RoC-FACO1S [TheadRekese UnkigeSeew | 21 | EZ21 1 " yopAp00OS [sma ButonCamg PlateSregl ) | 31 | 1=43
DSC-BF0030 |Screw(Ms) 19 | s | | ESECEAROLD jringl Soniv A 21 | E2% | " 5gp-BA0001 |Tvead Tersion Adiusting Spingle)| 21 | E-11
DSC-BF0031 [Screw a1 |t | |CSCCFADORS [Hinge Screw 25 | G856 | I"hop-pAQ002 [seod et Tesm gt Sorg | 21 | E-18
DSC-BF0033 [Screw at || l=ga: | | P2C-EAOER Hingoierow 25 | G=11 | ' sp-gA0003 |Thread Tension Spring | @ | A-73
DSC-BHO001 [Screw (MAXPO.7, L=4.5) | 35 | J-31 | | DSCFAQ026 [Screw 23 | F=22 | [ 55p-gAQ010 [Tivend Tension Adusting S| 21 | E-12
DSC-BJ0001 |Screw(15/64"n=28) | 11 | B-5 | [-DSC-FAQ027 [WperlnkPateStudSeren | 23 | F=17 | [ op-gmo00t |Thiead Take-Up SpringtH)| 21 | E-6
DSC-BJ0002 |Screw(11/647n=40) | 7 | A-11 | | DSC-FAQ028 |SulsuenlufrssuPasliingle | 19 | D15 f | nws-AA0001 [Link Cam Washer 11 | B4
DSC-RJ0002 |Screwl11/64"n=40) | 15 | C1-46 | | DSC-FAQ036 [idler Shaft 13 | B-68 | | pws-AAQO02 |Washer 7 | a-s5
DSC-BJ0002 |Screw(11/64"n=40) | 17 | ca-21 | [ BSC-FAQ041 Stud 31 | 1720 || pws-AA0004 [washer 7 | A-62
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DWS-AA0004 [Washer 9 | A-B4 GP-014836 [X-Sensor(TLP1253) | 29 | H-31 PSC-AC0006 |Screw(M5) 21 | E-15
DWS-AAD004 |Washer 39 L-29 GP-014837 |Y-Sensor(TLP1252) 29 | H-33 PSC~AC0006 |Screw 31 =2
DWS-AAQ005 [Washer 39 | L-34 GP~-016485  |3nalBution Clamp Plte Sprngll)~tmm | 33 | 1-80 PSC-AC0010 [Screw(M5xL20) 29 | H-41
DWS-AAD006 [Washer 11 B-43 GP-016486  |Small Bulton Clemp Plate SpringlR-2mm | 33 1-81 PSC-AC0014 |Screw(11/64"n=40) 23 | F=27
DWS-AAQCO6 (Washer 19 D-4 GP-016487  |Medum Butcn Clamp Plate SpringlL)| 33 1-74 PSC-ACO0020 |Screw(M6xP=1 =20) 13 | B-60
DWS-AAD006 (Washer 21 E-33 GP~-016488  |Medum Button Clamp Plate SprmglRI | 33 =75 PSC-AC0020 |Screw(M8) 29 | H-28
DWS-AAD006 [Washer 23 | F-18 GP-016489 |Large Button Clamp Plate SpringlL)| 33 1-76 PSC-AC0021 |Screw(M4XP0.,7) 25 | G-17
DWS-AAQ006 |Washer 25 | G-36 GP-016490  |Large Button Clamp Plata Sping(Rl| 33 =77 PSC-AC0022 [Screw(M4, L=10) 29 | H-18
DWS—-AAQ0006 [Washer 27 | G-68 GP-017101 |Medium Button Clamp(l) | 33 | 1-58 PSC-AC0024 |Screw(M4, L=16) 21 | E=41
DWS-AAD006 [Washer 31 I-13 GP-017162 |Medium Button Clamp(R) | 33 | 1-61 PSC-AC00340 [Screw(MEXL20) 13 | B-76
DWS-AAQQOB [Washer 31 =17 GP-017163 |Large Button Clamp(L) | 33 | 1-66 PSC-AC0037 |Screw(M5xL20) 13 | B=78
DWS-AAD006 |Fixed Washer 3 1-486 GP-017164 |Large Button Clamp(R) | 33 1-69 PSC-AC0038 |Screw 13 B-67
DWS-AAD007 |Washer 15 | C1-20 GP-017544 |Model Sticker(02) 7 | A-40 PSC-BA0003 |Screw(M4 L=10) 19 | D-33
DWS-AAQD009 [Lower Shaft Washer | 15 | C1-6 GP-017545 |Model Sticker(03) 7 | A-41 PSC-BDO001 |Screw 33 | I-54
DWS-AAO009 [Lower Shaft Washer 17 | C2-4 GP-017547 |Model Sticker(02) 7 A-37 PSC-CB0001 |Screw 11 B-39
DWS-AAQ011 [Washer 23 F-32 GP-017548 |Model Sticker(03) 7 A-38 PSC-CB0001 |Screw(M6XL6) 19 | D-26
DWS-AAQ012 [Washer 21 E-26 GP-017788 |Voltage Sticker 41 | M-64 PSC-CB0001 |[Screw 31 =11
DWS-AAQ016 |Washer 28 | H-19 GP-017885 [Feed Plate(Large) 33 =73 PSC~-CB0002 |Screw(M4) 7 A-47
DWS-AAQ017 |Washer(t=0,4) 25 | G=57 GP-017886 |Feed Plata(Mediuml) | 33 1-64 PSC-CB0003 |Screw(M5XL5) 25 G—B6
DWS-AA0018 |Washer(1=0.5) 27 | G-58 GP-018079 |Qil Shield Cap 23 | F-20 PSC-CB0004 |Screw (MBXLB) 35 | J-41
OWS-AACO24 |Link Cam Washer 25 | G-22 GP-018702 |[Cushion Rubber 39 | L-41 PSC-CBO00& |Screw 33 -84
DWS-AAD025 |Washer 25 | G-12 GP-026059 |[Shuttle Race Ring(M) | 15 | C1-38 PSC-DD0001 |Screw Nail 39 L-50
DWS-AA0026 |Bearing Washer 19 | D-21 GP-027061 |Fan Bracket 43 | M=77 | | PSN-AA0002 [Nut(M5) 25 | G=34
DWS—-AA0028 |Washer(1=0.6) 27 | G-59 GP-033637 |[Needle Plate Cover(03) | 27 | G-72 PSN-AAQQQB |Nut(M4) 29 | H-40
DWS-AA0039 |Washer(1=0.7) 27 | G-60 GP-036134 |Halley Coil 33 -85 PSN-AAQ009 |Nut(M&) 37 | K-13
OWS-CAQ001 [Spring Washer 11 B-42 GP-036723 |Thread Take-Up Spring(M)| 21 E=7 PSN-AA0009 [Nut(M8) 39 | L=32
DWS-CAQQ01 [Spring Washer 21 E-42 GP-038536 [Wick 35 | J=39 PSN-AAD013 |Nut(M6xP=1) 13..].B=¥0

EP-000039 |SMPS 41 | M-25 GP-045164 |Needle Plate Cover(02) | 27 | G-71 PSR-ACO0001 [E-Ring 15 | C1-21
EP-000112 |Control Box Fan 41 | M-16 GP-047599 [QC Passed Sticker 41 | M-63 PSR-AC0002 |E-Ring(d5) 7 A-59
GP-000441 |Main Board 41 | M=50 GP-047656 |Small Button Clamp Platell) | 31 1-29 PSR-AC0002 |[E-Ring 25| G=7
GP-007188 |SMD FET Ragiator Sheet a1 | M-32 GP-047657 |Small Button Clamp PlatelR) | 31 1-41 PSR-ACQ003 (Stop Ring 23 F-3
GP-007203 |Main Board Radiator | 41 | M-51 PBR-AAQ002 |Front Bearing (A) 11 | B-28 PSR-ACO0004 [E-Ring 15 | C1-34
GP-007711 |Digital Board Sticker | 41 M=60 PBR-AA0002 |Bearing 31 1-35 PSR-AC0005 (Stop Ring 19 | D-28
GP—-008203 |Hinge Screw for Wiper Link| 23 | F-29 PBR-AAQ003 |Front Bearing (B) i1 B-29 PSR-AC0008 [Stop Ring 19 | D-10
GP-008658 |Box Body 41 M-2 PBR-AAQ004 |Meddle Bearing 11 | B-35 PTC-AHO001 |Cable Holder(7N) 7 A-42
GP-008660 |Cable Cover 41 M-58 PBR-AA0005 |Rear Bearing 11 B-37 PTL-AB0O001 |L-Shaped Wrench 39 k=11
GP-008662 |Upper Cover 41 | M-15 PBR-AA0008 |Cam Roller Bearing 19 | D-20 PTL-AB0002 |L-Shaped Wrench 39 | L-15
GP-008667 [Insulation Plate 41 | M=20 PBR-AAQ011 |Cam Shaft Supporting Bearing| 19 | D-29 PTL-AB0O003 |L=Shaped Wrench 39 | L2
GP-008668 |Digital Board Bracket| 41 | M-31 PBR-AA0018 |Driving Shaft Bearing| 13 | B-64 PTL-ABO0C4 |L-Shaped Wrench 39 | L-14
GP-008670 |Main Board Bracket | 41 | M-55 PBR-AA0018 |ldler Bearing 13 | B-69 PTL-ABO00S |L-Shaped Wrench 39 | L-13
GP-008671 |Front Profile Upper 41 M-3 PBR-BA0002 |Needle Roller Bearing| 15 | C1-28 PTL-BAQ0O1 |Driver(L) 39 L1
GP-008672 [Front Profile Lower 41 M-5 PBR-BA00O03 |Needle bearing 15 | G1=7 PTL-BA0002 |Driver(S, M) 39 =2
GP-008673 |Rear Profile Upper 41 M-7 PBR-BA0004 |Needle bearing 17 | C2-5 PTL-BA0002 |Driver(S) 38 L=3
GP-008674 |Rear Profile Lower 41 M=-9 PBR-BAO006 |Needle Bearing 11 B-11 PTL-CBO0O0O1 |Spaner(9x10) 39 L-4
GP-008701 |SMPS Bracket 41 | M-26 PBR-BA0OCE |Needle Bearing 11 | B-12 PWS—-AAQQ03 |Washer 19 | D-43
GP-011450 [Front Cover 45 N-2 PBR-GB0001 [Rod End(R) 25 | G-33 PWS-AAQ003 |Washer 31 =3
GP-011451 [Rear Cover 45 | N-12 PBT-BC0002 |Timing Belt 13 | B-71 PWS-AA0003 |Washer 33 1-53
GP-011452 |[CF Card Cover 45 | N-11 PPK-BAQ002 |Oscillator O-Ring 15 | C1=22 PWS-AAQQOE |Washer 37 | K-14
GP-011454 [Membrane Switch 45 N-1 PPK-BAQ0C3 |O-Ring 19 | D-48 PWS-AA0006 |Washer 39 L-40
GP-011455 [Stand For OP Box 45 | N-14 PPK-BAOCO3 |0 Ring 23 F=5 PWS-AAQ009 |Washer 13 | B-75
GP-012587 |Wiper Crank 23 F-26 PPN-AAQCO1 |Pin 15 | C1-4 PWS-AA0009 |Washer 29 | H-24
GP-012588 [Wiper Base 23 | F=23 PPN—-AF0003 |Spring Pin (¢2x19.8) | 15 | C1-45 PWS-AAQC16 |Washer 31 1-37
GP-012617 |Board Bracket Handle 43 | M-75 PPN-AF0003 |Spring Pin ($2x19.8) [ 17 | C2-20 PWS~-CAQ0Q8 [Spring Washer 13 B-74
GP-013658 |Step Board Radiator | 43 | M-80 PSC-AAQ004 [Link Stopper Screw 25 | G-44 PWS-CA0010 |Washer 13 | B=77
GP-013683 |Rear Cover 41 M-23 PSC~AADQ0D5 [Bolt(M6xX260) 37 | K=12 SC-0003392 |Screw(M4xL30) 41 M=-17
GP-013684 |Step Board Bracket 43 | M-79 PSC-AAQ005 |Bolt(MEx160) 39 | L-38 SC-000410 |Fixing Screw For QP Box 45 | N-15
GP-013686 |Upper Frame 41 | M-11 PSC-AAD008 |Screw 13 | B-66 SC-000411 [Fixing Screw For OP Box Sland | 45 | N-186
GP-013687 |Lower Frame 41 | M-13 PSC-AC0001 |Screw 11 B-41 SC-000507 |Screw(M3.5XL6) 43 | M-=74
GP-014003 |Step Board Radator Sheel{A) | 43 | M-82 PSC-AC0002 |Screw(M4xP0.7) 7 A-58 | |SFAM=550-001{Main Motor 11 B-40
GP-014311 |Step Board Sticker 41 | M-61 PSC-AC0003 [Screw(M5%P0.8) 15 | C1-41 SP-000030  |Large Bution Clamp Plate SponglL)| 31 [ 1-32-2
GP-014312 |Main Board Sticker 41 | M-62 PSC-AC0005 |Screw(M4XL16) 29 | H-39 SP-000031  |Large Bution Clamp Plate Spng(R) | 31 | 1-43-2
GP-014565 |Spacer Spring 1-47 PSC-AC0006 |Screw(M6) D-44 SP-000032  [Medium Button Clamp Plate Spring( R)| 31 | 1-43-1
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SP—-000033  [Medum Button Clamp Plate Spngll) | 31 [ 1-32—-1
SSBT-0000041|Control Box Ass'y 41 M-1
STMO01-000006|Presser Plate Motor 19 | D-32
STM01-000007 |Y-Driving Motor Ass'y 29 | H-25
STM01-000008|X-Driving Motor Ass'y | 29 | H=17
STT150-00001 [Trimmer Solenoid Ass'y| 25 | G-1
= Bag 39 | L-45
= CD Manual 39 | L-44
- Needle(DPx17 #14) | 11 | B-27
= Nail 37 | K-20
= Nail 39 L-49
= Needle(DPx17 #19) | 39 L-7
= Needle(DP x5 #11) 39 L-9
= Needle(DP x5 #16) 39 L-8
= Screw 37 K-7
= Screw Nail 37 K-5
g0 Screw Nail 37 | K=17
= Screw Power Switch | 37 | K-24
= Support Bracket For K=3 | 37 K-4
= Table Drawer a7 K-3
= Screw Power Switch | 37 | K-24
= Support Bracket For k-3 37 K-4
> Table Drawer 37 K-3
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